IN—Y T

F B"'V41 A PARTS BOOK

BaBEE 1 AEF—N—Ov T3>
ULTRA HIGH SPEED SINGLE NEEDLE OVERLOCK SEWING MACHINE




i

& Devices

{£4% ./ Specifications

L@

1 RSED ) - 2 A%

Single needle over-edge chain stitch, 2-threads

1R8HE PP Y - 3K%K

Single needle over-edge chain stitch, 2-threads

HukEus / Plain seaming

#8581 % / Blind-hemming

H— 29 | Serging

H—Y 7 /Curing

V7Y [ Ruffling

F—7ftl+ / Taping

NAE TR [ Ruffling with piping

Ny 7 %97 [ Back tacking

H =57 x4 Mt / Attaching curtain weight

KB ~3E) / Extra light — light materials

JEY~RE4) / Light — medium materials

hE~E4 / Medium — heavy materials

BE~1BEY) / Heavy —Extra heavy materials

#8EY) / Extra heavy materials

NJbF—= b /Bulky knit

HE/NJF— I /Extra heavy bulky knit

Zit / Standard

/NEIY) {14 7 Small type

V7 bF x> [Soft chain

24— kY 7% w7 [ Semi auto backtack

1 A&$t / Single needle

{E#£BB#A, Detail of specifications

A& & —F [ Standard lift

INT YT b [ Highlift
#B/NA Y7 b [ Extra high lift

251/ F x5 Kt
2-row / with chain land

| 351/ Fx>5 2 Rl

3-row / with chain land

28/ FrT7 REL
2-row / without chain land

1 3-row / without chain land

35/ Fx >S5 FEL

A X [ Flat knife

B A X ] Angle knife

B 4 Z4EIL 1 Angle knife, wide

5 % Z3%F / Angle knife, wave shape

B X ZEIRER / Angle knife, wave shape

N’




Ul AW N

IS—=Y Jy 7 ZHAICELT

ORI, COANFE (ERROBASATWVWIBERERR) CRHSINT

WBEHDERULTL— PRI OSNATVAI S DEODHEDTT,
ZOERIE. 1998FE1MBDF—R2ICEDVWTERENLHDTT,

W FEL LICKEIEREES N3 BENHN ET,

MM TRIAT AERIE. L T RLTEBYET,

AT — REAKER->TWVWBEAR. 7~ VBRE—ERA43-45°—V)THR
NTZE W,

= %
A R R 1
B. EREIEHRE R ... .t 5
CSHERIR e 7
D, PR . i 9
ELEUBER .. SO DU 13
G. EXZTARRBHE e 17
H. FIL— B e 19
TR —BHR o I 21
L A BB R . e 23
M. RITFBE . e 25
N. B R R . e 27
I O 11 S 29
Q.BAFUEHEBE .. 29
R.T7ZIT—EBER 31
S INw T Ay TR R e 37
2 B R e 39
Ga. = U BT .. 43
Wa. B T ANl e 46

== a7



ii

U oA~ wWw N

Notes for using this parts book

. This'book is applicable to sewing machines which have the same plate number

as shown on the cover of this book (or correction sheet).

This book was prepared based on information available in November 1998.
Parts are subject to changes in design without prior notice.

Parts supplied as complete assemblies are circled by a dotted line t 1.

If the symbol X is found in the “Parts No.” column, refer to the different parts
list on page 43-45.

[ -
|

CONTENTS
A. Machinebody ............ ... . 1 }
B. Crankshaft mechanism .......................... .. 5 /
C. Needle barmechanism ............................ 7
D. Presser foot mechanism .......................... 9

E. Feed mechanism .......... T 13
G. Knifemachanism ....... ... .. .. ... ... ..., 17
H. Overloopermechanism ........................... 19
J. Underloopermechanism ......................... 21
L. Lubrication ... 23
M. Threadtension ........... ... ... oo .. 25
N. Blind hemming attachment ....................... 27

P.Needlecooler ....... ... ... . . . 29 )
Q. Serging attachment .............................. 29
R. Ruffling attachment .............................. 31
S. Back-tacking ........ ... 37
Z. ACCESSOTIBS oottt et e 39
Ga. GaugepartsList ... ... ... . 43
Wa. Warning labels ... ... e 46
INDEX o 47




878-V4A



A . £{&B8{& / Machine body

[=)

— A

7

2 8
ST
At
68 67

i

878-V4A-052




A . =REER / Machine body

REF.NO. CODE Q'TY BT NAME OF PARTS RM
2 520305001 o7 HiN- TOP COVER
3 502606000 HEVELFD S OIL GAUGE WINDOW
4 062401212 4iF~N334X12 SCREW, PAN M4X12
5 520306000 LAY 2% PACKING
7 523337009 1|dLt-185 RUBBER CAP, 18.5
8 S39607001 Ny ArHN- FRAME SIDE COVER
9 062400812 514~ o4axs SCREW, PAN M4X8
10 520345009 Hdot14 RUBBER CAP, 14
11 520309101 a1 a2hin- FACE PLATE COVER
12 060400612 21X1 > Fvaxs SCREW, BIND M4X6
13 $20310001 Ay Uxad s8-8 COVER FOR FEED MECHANISM, B
14 520311000 IR IAVE 2% PACKING
15 060400812 B|/¥ 1 FM4X8 SCREW, BIND M4X8
16 523367001 177 Rhit— FAN COVER
17 060400812 21/%1 » FMaxs SCREW, BIND M4X8
18 061400812 1|45 3Mmaxs SCREW, FLAT M4X8
19 520878000 1dLe53 RUBBER CAP, 5.3
20 520313000 HEFAE RS At FEED BAR COVER
21 $20314000 vz PACKING
22 062401012 6|F ~NIM4X10 SCREW, PAN M4X10
23 539564021 1o FHhis~ INSIDE COVER
24 S44536000 e FARS-—nNY X | PACKING, INSIDE COVER
25-1 060401012 31131 > FMAX10 SCREW, BIND M4X10
25-2 523616101 112 A% Tax10 SCREW, M4X10
25-3 544535001 181 2 FMAX8Y — b SCREW, BIND M4X8 SEAL
26 061400812 1|95 amaxs SCREW, FLAT M4X8
27 539611001 1wz HiR-L7 3 FRONT COVER ASSY, L
27-1 539612001 TiwTH/IX—L » FRONT COVER, L
27-2 539613001 kS % AT S FRONT COVER HINGE SHAFT
27-3 520319001 HwzhHn—e>¥ FRONT COVER HINGE
27-4 012400432 2|7+ EFaxa SET SCREW, SOCKET (FT) M4X4
27-5 520320101 b PRl S A FRONT COVER STOPPER
27-6 $20321001 BEET PAEIASS FRONT COVER SPRING
27-7 060400612 1|78 =~ FM4EX6 SCREW, BIND M4X6
27-8 520327101 HxZH/IN—pATR STOPPER PLATE, FRONT COVER
27-9 060400612 131 > FM4EX6 SCREW, BIND M4X6
28 060401412 3184 > FMax14 SCREW, BIND M4X14
29 $20323101 1wz H/IN=S FRONT COVER, S
30 062400612 217 N IMAXE SCREW, PAN M4X6
31 012400832 1|7+ 5axs SET SCREW, SOCKET (FT) M4X8
32 012400432 1|77 k& F4xs SET SCREW, SOCKET (FT) M4X4
33 520324101 IR PAS A W FRONT COVER GUIDE, L
34 060400612 21731 > K M4xs SCREW, BIND M4X6
35 $20325001 kST AR RS- AT PLATE SPRING
36 060400612 11731 > FM4axXe SCREW, BIND M4X6
37 520328001 Hyax7sr-—=, CLOTH PLATE
39 520330100 N/ORTL~ Y IHT~ CLOTH PLATE SUPPORT COLLAR
40 520331001 1evybas-v3 SET SCREW COLLAR ASSY
40-1 012400432 1|7+ ET4x4 SET SCREW, SOCKET (FT) M4X4
42 012400632 1|7+ 54x6 SET SCREW, SOCKET (FT) M4X6
43 520334000 17azx7L—-h2 CLOTH PLATE (LOWER)
44 118770001 EIPAME PACKING
45 025040132 4ieS¥HELATL WASHER, PLAIN S 4
46 060400612 181 > FM4X6 SCREW, BIND M4X6
47 060401012 3131 > FMAX10 SCREW, BIND M4X10
48 $20412000 2{d4ut>37 RUBBER CAP, 3.7
49 539625151 NIORATL—hRALRIZ SPRING, PLATE
50 060400612 2{/51 > FMaxXe SCREW, BIND M4X6
51 156482000 114 CAP, 4

878-V4A-052




A . &% / Machine body

40

878-V4A-052



A . =R / Machine body

REF.NO. CODE__|QTy £ Ad NAME OF PARTS RMI
52 062401212 |  1[F~=ax12 SCREW, PAN M4X12
53 021400212 | 1|2y aFv ra NUT, 2 M4
54 047602042 | 1|27 Y5 Ev6x20 PIN, SPRING ROLL 6X10
55 520412000 | 1|FLt>37 RUBBER CAP, 3.7
58 539626021 | 1|7ORTL—bR/TLFA CLOTH GUIDE
59 060400612 |  2|/5 > KMaxs SCREW, BIND M4X6
60 060400512 | 1754 > KMaxs SCREW, BIND M4X5
61 520338200 | 1|77594 OILPAN
62 $20339000 | 1[/vy#> PACKING
63 523350001 | 4|#> 81 yFLy MACHINE BODY LEG
64 017501212 |  4|#n bsxi2 BOLT, M5X12
65 523351001 |  4|¥#% WASHER
66 500075000 | 1|7 H-K EYE GUARD
67 060350812 |  2|/¢ > K35X8 SCREW, BIND M3.5X8
68 025350332 | 2|E5¥ #2435 WASHER, PLAIN L 3.5
69 $20340001 | 1|7A#—K44II% EYE GUARD SUPPORT PLATE
70 520342001 | 1|#>xva SHOULDER SCREW, M4
171 146598001 | 1|/5x¥# % WASHER, SPRING
72 025050132 | 1|e5##%v395 WASHER, PLAIN § 5
73 $30517101 | 5|#~a > —6x10 SCREW, PAN M6X 10 SEAL
74 520344009 | 1|Tht>16 RUBBER CAP, 16
75 520345009 | 1|Fat>14 RUBBER CAP, 14
77 081009070 | 1lou =g ORING, P9
78 154841001 | 1|F4t>168 RUBBER CAP, 16.8
79 523357001 | 1|v A% %10 SCREW, M10
80 520346000 | 1|nUEITTIHH NEEDLE BAR OIL RESERVOIR
81 062401612 |  1|3~amaxis SCREW, PAN M4X16
82 520878000 | 1|F4t>s53 RUBBER CAP, 5.3
84 507477009 | 1|FhU> RUBBER RING
"""""""""""""" SIS EMAS T T T T [<FORTITHREADS ST T -
92 $25179001 | 1|1k b TEY A1 FLA THREADING DIAGRAM LABEL (A)
<zRHA> <FOR"2THREADS">
92 525180001 | 1|1 pRA Yty X1 5~ILE THREADING DIAGRAM LABEL (B)
CY R §44871001 | 1[efvayys~n |l CABEC, CLEANING o
97 $43453001 | 1|74053ATHL I AL LABEL, CLEANING FILTER
878-V4A-052




B . EXBhEhES{% / Driving shaft mechanism

878-V4A-103




B . EREIEARER / Crankshaft mechanism

REF.NO. CODE |QTY Ev X1 NAME OF PARTS RM

<z24.4-F,N1UT+A> |<FORSTANDARD &HIGH-LIFT>

1 546921001 17 rkevv029y % CRANKSHAFT, O W/SCREW
<BNIYTFE> <FOR EXTRA HIGH-LIFT>

N $46922001 | 1|y kwvypzyyxe | CRANKSHAFT, P W/SCREW

1-1 §25530001 1|7+ % %3254 TTTTTTTTISET SCREW, SOCKET M2.5X14 T ]

3 $39629021 1RFULT T2 BEARIG CAP

4 081031870 1|0V ¥ 5315 ORING §31.5

5 062400812 | 2|3 ~z4xs SCREW, PAN M4X8

6 061400812 1|45 amaxs SCREW, FLAT M4X8

7 072600000 11274 % 46000 BALL BEARING, 6000

10 $39630000 A PEEE S CRANK SHAFT BUSH

11 $20356001 1leS#H%10 WASHER, PLAIN 10

12 155559001 1 eSHH % WASHER, PLAIN

13 '$S46900001 HzvamnsrrEr vy D-CHAIN STITCH THR.

14 048400242 1| rx7 7339 c40 RETAINING RING, C40

15 076203000 1|2v 446203 BALL BEARING, 6203

16 527868001 112799 % 46203V BALL BEARING, 6203V

17 520361001 1|+ 3/5% SPRING, WAVE

18 520362151 WA CPLERS LY CRANK SHAFT OIL REJECTOR

20 $39631000 HAT7YLT44T ‘| BEARING PRESSER

21 520353000 1oy O RING

22 062401012 |  3|+~amaxio SCREW, PAN M4X10

23 $20366000 177> FAN

24 $39565101 1|7 -1 PULLEY

25 012060632 | 2|{7+ES6x6 SET SCREW, SOCKET (FT) M6X6

27 028060242 18245 %26 WASHER, SPRING 2-6

28 018062532 1|7 kL b 6X25 BOLT, SOCKET M6X25

30 $20357000 IECE Y DL It CHAIN STITCH ECCENTRIC COVER

878-V4A-103



C . §H#B9{% / Needle bar mechanism

878-V4A-118




C . $+#EES{% / Needle bar mechanism

REF.NO. CODE |qQTY Ao NAME OF PARTS RM
<z2arHd—-FE> <FOR STANDARD >
1 546928001 11y sseony ks s N-DRIVING CRANK ROD ASSY, S
<NnTUTLE> <FOR HIGH-LIFT>
1 $46931001 1o serayrsyIH N-DRIVING CRANK ROD ASSY, H
<HENAYTE> < FOR EXTRA HIGH-LIFT>
o 546932001 | _ 1lnvzz>ravEzie | N-DRIVING CRNK ROD ASSY, E__
1-1-1 018401622 | 2|7+ +axis BOLT SOCKETM4xie 7777 o
1-2 $23342001 1|7+ rH U axs SET SCREW, SOCKET (CN) M4X5
1-3-1 017061612 1]# b F6X16 BOLT, M6X16
1-3-2 118735002 EEE WASHER
2 539644021 1|y soxanL NEEDLE SHAFT BUSH, L
3 539645021 1|y xaR NEEDLE SHAFT BUSH, R
4 539646021 1lnyssy NEEDLE SHAFT
5 $39647000 1|4 % WASHER
6 146293001 1]~ x7E10 RETAINING RING, E10
7 520386101 IVECEET NEEDLE BAR CLAMP ASSY
7-1 $23342001 2|75 rHUaxs SET SCREW, SOCKET (CN) M4X5
7-2 546899001 1|## 2 %% F6X16 BOLT, (S/P WASHER) M6X16
7-3 062350812 1|9 ~23.5%x8 SCREW, PAN M3.5X8
7-4 520391001 1|z~—4 SPACER
17-5 $20392000 217k FELT
7-6 1 155162001 1|2a~n—4 SPACER
8 520393101 VEL) NEEDLE BAR
9 539648021 IVELE LI NEEDLE BAR BUSH, D
10 $39571021 IRV ELE RN NEEDLE BARBUSH, U
11 104450101 1|d6ts RUBBER CAP, 8
12 $20396001 1{NY KXY 3 NEEDLE CLAMP ASSY
12-1 146427001 1|7+ r 22 U318 £ 3 SET SCREW, SOCKET (CP) SM3.18
13 X 113 2211 DCX27 NEEDLE, DCX27
14 $39649021 MV EEE S+ £ NEEDLE PLATE SUPPORT BRACKET
15 018062532 2|7+ kb k6X25 BOLT, SOCKET M6X25
16-1 $39650051 IV ECE St NEEDLE PLATE SUPPORT, F
17 062401012 2|+ ~aMax10 SCREW, PAN M4X10
18 520413051 1ALy TaBYHT SUPPORT, B N-PLATE SUPPORT
19 062400612 2|+ ~=maxe SCREW, PAN M4X6
20 520414001 I ECES e Es NEEDLE PLATE SUPPORT PLATE (B)
21 523418002 2|y 2xvaxs SCREW, M4X5
“92 520415101 1l rsnys s MOVABLE NEEDLE GUARD
(23 520416101 1|# b F3.5X10 BOLT, M3.5X10
24 $39653051 X a: NEEDLE GUARD, F
25 062350812 1|9 ~713.5%8 SCREW, PAN M3.5X8
32 pd HRVEE: NEEDLE PLATE
33 100032003 20953437 SCREW, FLAT SM4.37
878-V4A-118




D . ¥ TE94% / Presser foot mechanism

~{+H / FOR TAPING >

< F—

44

878-V4A-201



D . BT ES{% / Presser foot mechanism

REF.NO. CODE T NAME OF PARTS
1 520472001 | 1|9 TFIvevRY ADJUST SCREW
2 546887001 | 1|##T#Y5 S PRESSER BAR ASSY
2-1 539577000 | 1|#¥Tovyas CUSHION
2-2 047301642 | 1|x7UrsEAWS PIN, SPRING ROLL AW3
3 105161004 | 1|¥#x WASHER
4 520476001 | 1|+4T/% PRESSER SPRING
5 546889001 | 1|vaxvzoF MAIN PRESSER ARM
6 539659021 | 1|#9T7TH PRESSER BAR LIFTER
7 539660001 | 1|#4T57Hsx PRESSER BAR LIFTER SPRING
8 539661001 | 1|#>xva SHOULDER SCREW, M4
9 $39662001 | 1|¥2#H#TIFR R MAIN PRESSER ARM STOPPER
10 060400612 | 1]/¢1 > K Mmaxs SCREW, BIND M4X6
1 539663021 | 1|4 TPy PHLI— PRESSER FOOT LIFTER LEVER
12 539664001 | 1|#4T7o7rLI=nT~ COLLAR
13 018062532 | 1|74 bexas BOLT, SOCKET M6X25
14 025060332 | 1|ES¥#z416 WASHER, PLAIN L 6
15 $39665001 | 1|#4T7 o7 oL/t-/t% SPRING
16 047502542 | 1|x7 YT EZAWS PIN, SPRING ROLL AWS
117 $39770001 | 1|¥ 4% ¥a SCREW, M4
18 021400212 | 1|2¥2F Y ba NUT, 2 M4
19 520485001 | 1|#4z75U>Y PRESSER BAR LIFTER LINK
20 539666001 | 1|4 T7sL/i~ PRESSER BAR LIFTER LEVER
21 546849001 | 1|#4I 7497y 3 PRESSER BAR LIFTER ARM ASSY
21-1 047401642 | 1|27V~ 5 E> AW PIN, SPRING ROLLAW4
22 46899001 |  1{## %Y % £ h6x16 BOLT, (S/P WASHER) M6X16
23 539669101 | 1| ¥ T74oLIs—/5% SPRING, PRESSER LIFTER LEVER
24 $39670000 | 1|#¥IvFyyAzu PRESSER ARM SHAFT BUSH
25 012060632 | 1|77k 56%6 SET SCREW, SOCKET (FT) M6X6
26 539671101 | 1|#4T97vy PRESSER ARM SHAFT
27 048090342 | 2|t A 7E9 RETAINING RING, E9
28 530562000 | 1|¥# = WASHER
29 $39672001 | 1|f#T9FE> PRESSER ARM PIN
30 012400432 | 1|7+ Faxs SET SCREW, SOCKET (FT) M4X4
31 523341009 | 1|FaveviyvwiFyr - |NUT
34 $37070121 | 1|74 > H~H—FV FINGER GUARD, V
35 060300412 |  1]/¢1 > KM3x4 SCREW, BIND M3X4
|0 520494001 | 1|74y SUB PRESSER ARM
4 062670712 | 1|+~ 2357-40%7 SCREW, PAN SM3.57-40X7
142 $20495001 | 1|4 ¥Tz b PRESSER FOOT STOPPER
43 060300612 | 1|Sqkmaxs | SCREW, BIND M3X6 |
""""""""""""" SFISHGES T T [<FORTARINGS T T T T T T T T
44 523364000 F—TTFA TAPE GUIDE

878-V4A-201




D . #TE8{% / Presser foot mechanism

11

e
m (T wal|[mm g
3022 | =502 | <= 5052
el 50| | = 5051
| @———50-1-7 50-1-5 | | &——50-5-5 |
50-1— 50-1-6 <=9 50-14 50-5— t@/ 50-5-4 I
T, || 1
= _ . _
gggg lf g-—*m-a-sl 3420 l \l
| E——SO—m-z
I <= 50-8-2‘ I <=5 |
-10-1
PO . :
50.6.5 5067 | &——50-10-4
50-10-
508_{50‘84 == 5044 50-10—] 108 |
== | | =/ |
| === | | |
“ o _J ~— J
3620 (- Y || 3820 (— ——E———_  50.44)
I .g————50-12-2 l I
| <s>—50-12-1 | | S0 2|
o> 50-14-1
| |
| } N 3—50-14-5}
50-12— - 50-14—] sy 50-14-4
= | | |
| % |
— e _J N~ _J
380 (=
{ E———Sﬂ-zo-sl
{ %——-50-20@]
@——50-20 1|
} & 50-20-5
50-20-4
50-20—] }
=
>
l\_ 77 |
878-VAA-201




D . T % / Presser foot mechanism

REF.NO CODE Q'TY NAME OF PARTS RM|
<2220,3020,3022,3220,3310>
50-1 X HE L PRESSER FOQT ASSY
50-1-1 X 1w A STITCH TONGUE
50-1-2 519496001 IRE i AV E A ] PRESSER FOQOT PLATE
50-1-3 150755001 1 2%33.18 SCREW, SM3.18
50-1-4 $19258001 HER F4: PRESSER FOOT, F
50-1-5 501295001 1139 A %372.38X35 SCREW, SM2.38X3.5
50-1-6 519259001 REd ] PRESSER FOOT, B
50-1-7____ | 140530002 | |vazvass | SCREW,SM2.38 .. . ___________| .
<2120,3120>
50-5 X HA4T7 3 PRESSER FOOT ASSY
50-5-1 X 11 A STITCH TONGUE
50-5-2 519496001 Ay rIYr14s PRESSER FOQT PLATE
50-5-3 150755001 HVEXPZERE] SCREW, SMi3.18
50-5-4 5192539001 1l+4x8 PRESSER FOOT, B
5055 | 140530002 | _ 1|¥ 439238 __|SCREW,S5M2.38
----- R B Sl L I
50-8 X e PRESSER FOOT ASSY
50-8-1 b 11 £ STITCH TONGUE
30-8-2 519496001 AT RUYTAEZ PRESSER FOOT PLATE
{s0-8-3 150755001 1o A%T3.18 SCREW, SM3.18
50-8-4 $19259001 RE ] PRESSER FOOT, B
50-8-5 140530002 1H{oxx238 SCREW, SM2.38
50-8-6 $19296001 1WF—-THTF TAPE GUIDE
50-8-7 | tos2se001 | tlvazvess | SCREW,SM238 .| i,
<3420>
50-10 X HER S/ PRESSER FOOT ASSY
50-10-1 $19496001 HAyT b UIYT14E PRESSER FOOT PLATE
50-10-2 106640001 11 A%T3.18 SCREW, SM3.18
50-10-3 519259001 144 xs8 PRESSER FOOT, B
50-10-4 | 140530002 | Mzsvess | SCREW,SM238 | .
<3620>
50-12 X 1144732 PRESSER FOOT ASSY
50-12-1 519496001 HAHTZT YUY TR PRESSER FOOT PLATE
S0-12-2 | 106640001 | tlvxxvase | SCREW,SM3.18 . ______________| -
<3820>
}50-14 X HEf2 S PRESSER FOOT ASSY
50-14-1 X 1w A STITCH TONGUE
“150-14-2 519496001 AT UYL PRESSER FOOT PLATE
50-14-3 150755001 112432318 SCREW, SM3.18
50-14-4 $19279001 14 xTF PRESSER FOOT, F
50-14-5 | 060630412 | 1lrirrramssxe | SCREW,BINDSM238:56X4 | -
<3060>
50-20 x* 1Ay 2 PRESSER FOOT ASSY
50-20-1 X T A STITCH TONGUE
50-20-2 $19496001 gy bUvYr1% PRESSER FOOT PLATE
50-20-3 150755001 1o A%3.18 SCREW, SM3.18
50-20-4 519259001 1|44 xs PRESSER FOOT, B
50-20-5 140530002 1o A22238 SCREW, SM2.38
878-V4A-201

12




E. %! Bf& / Feed mechanism

< SSH/FOR NEW SYNTHETIC FIBER >

878-V4A-202

13



E. E! BE{% /Feed mechanism

REF.NO. CODE QY| - B A NAME OF PARTS RM)
1 520496101 GV P ECCENTRIC LINK ASSY
1-1 047250842 MNATYUL T ErAW2S PIN, SPRING ROLL AW2.5
1-2 520500001 == RIS 79424 F) NEEDLE BEARING 24 RED
1-2 520500002 z— FWT 79424 (F) NEEDLE BEARING 24 BLUE
1-2 520500003 1=~ Kooy (8) NEEDLE BEARING 24 WHITE
2 012060632 2|7+ ES6X6 SET SCREW, SOCKET (FT) M6X6
3-1 520507001 155Vt RATCHET
4 012060632 2|7 F ES56X6 SET SCREW, SOCKET (FT) M6X6
5 523615001 EAC D S5 B A S BALANCE WEIGHT
6 062401012 2|~ amax10 SCREW, PAN M4X10
7 523458101 NSFIYRRAZIUNRE SPRING, TWIST
8 539589021 HasusFs 3 FEED ARM ASSY
8-1 018061632 1|7+ H I F6X16 BOLT, SOCKET M6X16
9 S39674001 | tlj#ouFaoevfarTy FEED ADJUST SHAFT
10 $39675001 1|#HKg2 T 718% SPRING
11 081005070 1loy > 4ps O RING, P5
12 025710232 HeSYHRFLI476 WASHER, PLAIN M 4.76
13 025710232 Nes¥HxF1r476 WASHER, PLAIN M 4.76
14 048040342 1|~ X TE4 RETAINING RING, E4

15 539676121 A FEED SHAFT

116 $39677021 A2 IL11.1117 BUSH, 11.11-17
17 $39678021 17 Uv g A5I0L FEED SHAFT BUSH, L
18 530562000 IvEES WASHER
19 048090342 1| b 2769 RETAINING RING, E9
20 $39679001 EXAP L EEFIWE: FEED SHAFTBUSH CAP, L
21 081020070 1|loy 420 O RING, P20
22 060400612 3151 > FMaXe SCREW, BIND M4X6
23 546891001 HEAE K S/2 FEED BAR ASSY
24 $38312050 1|yaswsyrrournsdw FEED LIFTING SLIDE BLOCK
25 142628001 21244 F 70959 T FEED ROCK CRANK RING
26 $39683000 HEFAEES:Ea it FEED BARSLIDEBLOCK
27 539684021 ERAE =k FEED BARSLIDE BLOCK SHAFT
28 539685001 ey bh7- SET SCREW COLLAR
29 012400432 17+ ESaxa SET SCREW, SOCKET (FT) M4X4
30 520530001 1| FH % WASHER
31 004350812 1| +4% 3521358 SCREW, FLAT M3.5X8
32 012400832 | 1|7+ ES4x8 SET SCREW, SOCKET (FT) M4X8
33 542042021 IVEE DL E MAIN FEED ARM

434 018061632 1|7+ H I h6x16 BOLT, SOCKET M6X16
35 $39773001 ooty oo 3 MAIN FEED LINK ASSY
36 539630021 I EES WASHER
37 523360001 11#£ L b 5X15 BOLT, M5X15
38 502573000 HFH % WASHER
39 539691001 1|+ ks NUT, M5
40 539769051 TNy FaFoUIFULy 73 DIFF. FEED ARM LINK ASSY
40-1 018061632 117+ F6X16 BOLT, SOCKET M6X16
41 539690021 IREES WASHER
42 523360001 1| # I +5X15 BOLT, M5X15
43 $20523000 1A Ust7LF1 99T FEED BAR GUIDE SUPPORT
44 520524000 217 U817+41 FEED BAR GUIDE
45 520525001 1|y S L a255T FRAGMENT PROTECTOR PLATE
46 520740101 419 A2 Tax109 — b SCREW, SEAL M4X10
47 520526000 3|EY T FRAGMENT PROTECTOR PLATE
48 543916001 4|7 F+FI b+ ax8 T — SCREW, SEAL M4X10
49 025040132 4les¥Hzxava WASHER, PLAINS 4
50 $39692021 1y EgFasEevey DIFFERENTIAL FEED ADJUST LINK
51 520543101 1Y A%Ts SCREW, M5
52 520544000 IV P AAC DIFFERENTIAL LINK LEVER
53 018061432 117+ kI b6X14 BOLT, SOCKET M6X14
878-V4A-202

14




.2£ U B8% / Feed mechanism

6

. : %/ b
f""-—["\ >
ﬁ:'r
@Lj " \@

—7

4
4 — N\
///

)
i
/@ﬁﬁ

a

878-V4A-202
15




E.® BE{R /Feed mechanism

REF.NO. CODE a7y ELAA NAME OF PARTS RV
54 539593021 A EERA P AZA R A DIFF. FEED ADJUST LEVER ASSY
54-1 539596021 1|+ 16 NUT, ROUND M6

55 520547001 R IZACVAE SPRING

56 081005670 | 1[0V > 7 PWs ORING, PW5

57 047502542 | 1|27 FEZAWS PIN, SPRING ROLL AW5

58 $20554001 AV EREEVEE DOFFERENTIAL STITCH CONTROL PLATE
59 $20548001 | 2|n5— COLLAR

60 018061632 | 2|7+ #)L k6X16 BOLT, SOCKET M6X16

61 $25818001 | 2|FamevL/—=Z pY STOPPER FOR ADJUST LEVER
62 060350812 |  2]/31 > K35x8 SCREW, BIND M3.5X8

63 025350332 | 2|e3¥ #4135 WASHER, PLAIN L 3.5

64 $39694021 ey rzrovws SET SCREW KNOB

65 539695001 ey rzsy SET SCREW

66 520560001 HEEAE L &AL SPRING WASHER

67 $20561001 lrrooFaseyay MICRO ADJUST SCREW

68 546895001 SRR EEPA PN STOPPER, MICRO ADJUST.

69 $29094001 IESFACELAPE L MICRO ADJUST SPRING

70 048040342 | 1|rx7E4 RETAINING RING, E4

71 $23628051 NPEET NN T L Fe FEED DOG SETTING BASE

72 523621101 1[# L 1 35x8 BOLT, M3.5X8

73 523612001 ey ba5-73 SET SCREW COLLAR ASSY

73-1 012060632 | 2|7+ E>6X6 SET SCREW, SOCKET (FT) M6X6
75 X Hyatovrys MAIN FEED DOG ASSY

75-1 060630712 |  1]/¢1 > F238-56X7 SCREW, BIND S\V2.38-56X7

76 523621101 1|# 135X8 BOLT, M3.5X8

77 X IEAE FAPA DIFFERENTIAL FEED DOG

78 $23621101 1| b 35%8 BOLT, M3.5X8

81 $21091000 | 1|Ar U hr-u3 ECCENTRIC WHEEL COVER ASSY
81-1 $21092000 | 1|ni—zK>s COVER SPONGE

82 $23616101 | 2|¥ 2% T4x10 SCREW, M4X10

83 520527001 1|775%0U 1% OIL REJESTOR PLATE

84 $23453001 | 2|F~33x5v - SCREW 3X5 SEAL
“““““““““““““““““ T TESSES T 7T <FOR NEW SYNTHETICFIBER > o
3-2 536864001 1|5Fzv s RATCHET ASSY

3-2-1 047301042 | 1|x7u>vE> PIN, SPRING ROLLAW3
878-V4A-202

16




G. EAR - FARBERFZR / Knife mechanism

PN

f""""""““———"'"“"“"—ﬁ

< B ARXF/FOR ANGLE KNIFE >

878-V4A-222

17



G. kXX T X ZXBEFR/Knife machanism

REF.NO. CODE Q'TY ErAdg NAME OF PARTS RM
1 546933001 1M TARTS o0V K230 UPPER KNIFE CRANK ROD ASSY, O
1-1 018401622 2|7 FIv b axis BOLT, SOCKET M4X16
1-2-1 017061612 1IE N F6X16 BOLT, M6X16
1-2-2 118735002 TFH 2 WASHER
1-3 §23342001 1\ 7+ bHYaxs SET SCREW, SOCKET (CN) M4X5
2 $20571101 oo x29 K99 F UPPER KNIFE DIFFERENTIAL ARM
3 155247000 NEX o= DUST SEAL
4 $39704021 T AR ARILL UPPER KNIFEBUSH L
5 539677021 22011117 BUSH, 11.11-17
6 523619001 MY rhS—-73% SET SCREW COLLAR ASSY
6-1 012060632 2|7+ ES6X6 SET SCREW, SOCKET (FT) M6X6
8 520574001 1T AXEEXF+Y b NUT
17 $20580101 IVEEF SN E K LOWER KNIFE HOLDER
18 062060812 1{-~2a6xs SCREW, PAN M6X8
19 539707001 W ARMYYTHAT A LOWER KNIFE HOLDER GUIDE
21 062060812 21+ ~X26X8 SCREW, PAN M6X8
22 X 1WoaxR LOWER KNIFE
25 $39708001 HoaxXA44T LOWER KNIFE PRESSER
1126 017500812 11s£ L h5X8 BOLT, Mi5X8
27 520585001 IVESF S RIAE & K AT SPRING
28 $39709021 IVEE YA SPRING HOLDER
29 060400812 1181 > Fmaxs SCREW, BIND M4X8
""""""""""""""" CTT<FEAZESmES  [<FORPLAINKNIFE> T 7
9-1 520575001 NLVEFS UPPER KNIFE HOLDER
10-1 062401212 1|+ ~24ax12 SCREW, PAN M4X12
1" 025040132 HesH¥Hxava WASHER, PLAINS 4
15-1 144074350 7 AR UPPER KNIFE
61| s23621101 | tlswkasxe |l BOLT,M3.5X8 . _.
““““““““““““““““ T <BEXZEHGZES  [<FORANGLEKNIFE> T T
9-2 520576001 B EYS LS UPPER KNIFE HOLDER
10-2 062401612 1|+ ~amaxie SCREW, PAN M4X16
12 $20577001 NP VEFS I F" UPPER KNIFE PRESSER
13 $20578101 I TAZFHIT A2 UPPER KNIFE PRESSER PLATE
14 025030132 HesHHxa I3 WASHER, PLAINS 3
15-2 520897101 TWh 7 X X BIREF ANGLE KNIFE, NARROW WAVE EDGE
16-2 062300412 1|+ ~z3X8 SCREW, PAN M3X4
<FToglnN—U> < OPTION PARTS >
15-2 520896101 11h o A2 B ANGLE KNIFE, NARROW
15-2 520579101 e PEFS N ANGLE KNIFE, WIDE
152 | S20898101 | _ 1|myx2MEED___ | ANGLE KNIFE, WIDE WAVEEDGE ______ -
878-V4A-222

18




H . EJL—/SBB{%/ Over looper mechanism

8 i 4
<@BNAYT b
[ EXTRA HIGH LIFT >

&—13

%1 @@—12
N——

9-2-1

/,

((((((((((((

(rg@

19

878-V4A-307

N




H._EJL— /X% / Overlooper mechanism

REF.NO. CODE |qQ7y B XA NAME OF PARTS RIM!
‘ <zALHE-FA> <FOR STANDARD >
1 546937001 1Heon—novEsss OVER LOOPER ROD ASSY, S
<AL T . BALYTRE> | <FORHIGH LIFT & EXTRA Hlwi LIFT>
v S46940001 1m7r—Oy F73He _ |OVERLOOPER ROD ASSY, HE
1-1 “To78401622 | A[FrHEN T a6 BOLT, SOCKETMA4Xi6 ~ 7777 o
1-2 523346101 1|7+ % b 6X147R Y X BOLT, SOCKET M6X14
2 520598000 | 2lav kL k2 ROD STOPPER
13 $39728021 11% 2JL11.11-18 BUSH, 11.11-18
4 $39677021 1| x 21111417 BUSH, 11.11-17
5 520601001 "y I —13T % OVER LOOPER SHAFT
6 523619001 1ey ra5-73 SET SCREW COLLAR ASSY
6-1 012060632 | 2|7+ EJ6x6 SET SCREW, SOCKET (FT) MI6X6
7 $23626001 1|44 % WASHER
s 017060812 1fwrexe BOLT,M6X8
"""""" T e XA LA ¥ TNt YT Y E > | <FORSTANDARD & HIGH LIFT> |~
9 546896001 g —Eans s 3K | OVER LOOPER MECHANISM ASSY, SH
13 546903001 HFETY % b AZTEXS SET SCREW, M4X5
. <ENLUTFE> <FOR EXTRA HIGH LIFT>
9 $46901001 1Hmon—rzamsze OVER LOOPER MECHANISM ASSY, E
{13 012400432 1 7+ESaxa SET SCREW, SOCKET (FT) M4X4
91T §23342001 | 1|7+ vrAUaxs | SETSCREW, SOCKET (CN)MAX5 ™~~~ 77 o
9-1-2 $46899001 1|4 #H %Y %KL FEX16 BOLT, (S/P WASHER) M6X16
9-1-3 155162001 1 z~—4 SPACER
9-2-1 $38320100 Heon—rn7er144z OVER LOOPER GUIDE HOLDER
9-2-2 $20355002 | 2|y #&v3xss SCREW, M3X8.5
9-3 $29700000 | 2|HTN—1SFLF LTI b OVER LOOPER GUIDE FELT
10 018061432 | 2|7+*JL h6x14 BOLT, SOCKET M6X14
11 155247000 EFI ey DUST SEAL
12 P 1o -3 OVER LOOPER, A
15 523611101 Hrortran155214 POTISIONING PLATE, GUIDE BUSH
16 060400612 | 2|/51 > KMaxs SCREW, BIND M4X6
878-V4A-307

20




J. FJL—/xB8f%/ Under looper mechanism

878-V4A-308

21



1. L —/3E8f%R / Under looper mechanism

REF.NO. CODE |Q'TY B Ao NAME OF PARTS RM
<2522 4—FK. N1YT+rE> | <FORSTANDARD & HIGH LIFT>
1 546941001 1124 —/v0Y K% 30SH UNDER LOOPER ROD ASSY, O-SH
<#EBNAUTFE> <FOR EXTRA HIGH LIFT>
L $46942001 | 1|y#a-navyks30e | UNDER LOOPER ROD ASSY, O-E
1-1 018401622 A7 FF N ax16 BOLT SOCKETM4Xi6 ~~ 77~ -
1-2 523346101 1|7 F I FEX187K Y A BOLT, SOCKET M6X14
3 $20598000 2lOY F7L kA ROD STOPPER
4 $20621001 1|h5- COLLAR
5 546904001 Hoga—nvy UNDER LOOPER SHAFT
6 $23626001 PR ES WASHER
7 017060812 1|40 1 6x8 BOLT, M6X8
8 539728021 1% 411111418 BUSH, 11.11-18
9 539677021 114111117 BUSH, 11.11-17
10 155247000 AR R D=0 DUST SEAL
11 520625151 Hos=nNryvraq UNDER LOOPER HOLDER
12 523614101 1|75 Umn rsxia BOLT, M5X 14
13 148782001 Hz~A—t SPACER
14 $20626001 1o n—0s% UNDER LOOPER
\15 060351012 11731 > F3.5%10 SCREW, BIND M3.5X10
116 060350812 1/%4 > K35x8 SCREW, BIND M3.5X8
17 158722002 1|4 5242 WASHER, PLAIN 4.2
878-V4A-308

22




L . #&;m;3;8B84% / Lubrication

878-V4A-350

23




L. #5EEEE81% / Lubrication

REF.NO. CODE |qQTY EAq NAME OF PARTS RM
1 520655101 I EETA WORM
2 012500536 2|7+ ES5x%5 SET SCREW, SOCKET (FT) M5X5
3 $23366001 1\ns5- COLLAR
4 520656101 1lroacrRy 7Y 3 PUMP ASSY
4-1 520657001 HCEETN Ty % WORM WHEEL
4-2 012400536 2|7+ ESaxs SET SCREW, SOCKET (FT) M4X5
4-3 520658001 1|#r70-4-73 PUMP INNER ROTER ASSY
4-4 520660000 1K Tor-2 PUMP CASE
4-5 520661000 1|#Ke742174 CAP, PUMP BODY
4-6 520662100 =Pk OIL FILTER
4-7 $20663000 1aaEY+HT FILTER SUPPORT
4-8 062351016 4|+ ~23.5X10 SCREW, PAN M3.5X10
4-9 144875001 175294 - PLUNGER
4-10 144876001 1175294 —8% SPRING
4-11 $23460001 1|+ ~a6xs SCREW, PAN M6X5
5 081008070 110U > 7 p8 O RING, P8
6 018061432 2|7+ & bex14 BOLT, SOCKET M6X14
7 508957001 MEXeIVE: OIL FEEDING PIPE
18 508956100 HEX SRS T B OIL FILTER
{9 081044070 1lov > praa O RING, P44
10 512987002 HEX P PO B CAP, OILFILTER
11 060400812 3|/51 > FMaxs SCREW, BIND M4X8
12 546905001 1leznsFa-773 OIL TUBE ASSY .
12-1 147942001 2lE=nFa-TrAHZ STOP RING
14 520199001 1W\nhqtare7yxs OIL PIPE JOINT
16 520199001 1INtar47VF7 OIL PIPE JOINT
17 520666001 HEEL ENE L L OIL PIPE ASSY
17-1 060400512 11754 > K Maxs SCREW, BIND M4X5
18 520199001 1Wntart7y %7 OIL PIPE JOINT
20 148084001 HER ST A Ay OIL GAUGE WINDOW
22 520668100 1NnUEYL TR NEEDLE BAR LINK FELT
23 061400812 1|45 amaxs SCREW, FLAT M4X8
24 520669000 CE YA FELT :
26 060400812 11751 > Fmaxs SCREW, BIND M4X8
28 $20671000 117 2 EE100 WICK (L= 100)
29 520180001 2|ty F OIL FEEDING PIPE
30 $20200001 1leznsFa—7 OIL TUBE (L =370)
32 525879001 1|F1-T44x TUBE SUPPORT
33 060400812 1}/51 > FMaxs SCREW, BIND M4X8
34 520392000 17znr FELT :
35 $25526000 = PIN
36 543523000 17408 -43 FILTER ASSY
36-1 $43522000 ER S SRS T = OILFILTER
36-2 $43521000 1losE9D FILTER, D
878-V4A-350

24




M SBFE8{% / Thread tension

<JY7pbFzH
/ FOR SOFT CHAIN >

ot

14 17 1841

44 45 40 41

25

878-V4A-418




M . RAFE{R / Thread tension

REF.NO. CODE £ A NAME OF PARTS
1 520672001 | 1|¥aq rFrFT MAIN THREAD GUIDE
4 060400812 |  2|/T1 > K Maxs SCREW, BIND M4X8
5 $20674001 | 1[AUA FPLFAIN NEEDLE THREAD GUIDE (1N)
8 520675001 | 2|F39 ¥ 434 bTFT TENSION DISC THREAD GUIDE
9 520676051 | 3|1 hFITUEY TENSION STUD
520677000 | 3|1 FFIYVHFI TR TENSION DISC FELT
520673001 | 6|1 FFIIIHF TENSION DISC
110832009 | 3| +FIHO¥FTTIE TENSION DISC FELT
13 144103009 | 3|1 +Favv¥I44T TENSION DISC PRESSER
14 520678001 | 1|1 FFET L ItFL TENSION SPRING, L
15 $20679001 | 2|1 bFIISxM TENSION SPRING, M
17 520681000 | 3|FI Yy RYIFHE WASHER
18-1 520682103 | 1|1 FFIH 2+ Y b TENSION NUT, RED
18-2 520682104 | 1|1 +F3I 9 LY b TENSION NUT, YELLOW
18-3 520682102 | 1|1 bFIILFY @) TENSION NUT, GREEN
19 520683001 | 1|W—/%1 bFLFA LOOPER THREAD GUIDE
20 060400812 | 1|75 > Fmaxs SCREW, BIND M4X8
21 146592001 | 2|1 b7 F AN 0 7 THREAD GUIDE PIPE -
22 $23452002 | 2|7FEF4x32 SET SCREW, SOCKET (FT) M4X3.2
)23 $20684101 | 1|1 pP>o 1 K& THREAD GUIDE BRACKET
24 060400612 |  2|/51 > Fmaxe SCREW, BIND M4X6
25 520685001 | 1> #n—181 b7+ 1R UNDER LOOPER THREAD GUIDE, R
{26 520686001 | 1|97 =181 F 72 F 1R OVER LOOPER THREAD GUIDE, R
27 523418002 |  2|¥ % Taxs SCREW,M4xs . -
28 521133001 | 1|9 7—/¥5 > ER OVER LOOPER THREAD TAKE-UP, R
29 521134001 | 1|y #u—nFLELR UNDER LOOPER THREAD TAKE-UP,R
30 060300412 |  1]/51 > Fm3xa SCREW, BIND M3X4
31 $21135001 | 1|w—/iFoEL LOOPER THREAD TAKE-UP, L
32 060400612 | = 2|/$1 > KMax6 SCREW, BIND M4X6
33 521137001 | 1|h—s1 b 7o 1M1 LOOPER THREAD GUIDE, M1
35 521136101 | 1|9 7a—/t1 b7 F 1L OVER LOOPER THREAD GUIDE, L
36 060400612 | 1]/51 > Fmaxs SCREW, BIND M4X6
37 520687001 | 1]|¥&#b—i¥f b FoF AL UNDER LOOPER THREAD GUIDE, L
38 521127001 | 1|nUTr7rF1C NEEDLE THREAD GUIDE (C)
39 060400612 |  1|/1 > KMaxs SCREW, BIND M4X6
40 521126001 | 1|/ uU1b7oF18 NEEDLE THREAD GUIDE, B
141 060400612 |  1]/51 > Fmaxs SCREW, BIND M4X6
42-1 521130051 | 1|AuvrsrEsa NEEDLE THREAD TAKE-UP, A
143 060400812 | 2|/ > Fmaxg SCREW, BIND M4X8
44 521125001 | 1[AU1r7rs 1A NEEDLE THREAD GUIDE, A
45 060400612 |  1[/51 > KMax6 SCREW, BIND M4X6
46 538330050 | 1|/ UA RAYIRILY — NEEDLE THREAD PRESSER HOLDER
47 146427001 | 2|7+ AZ V3187 # 3 SET SCREW, SOCKET (CP) SM3.18
48 520689001 | 1|AUAbFYIHT - NEEDLE THREAD PRESSER COLLAR
49 520690001 | 1|/\UA hF¥T/iF SPRING
50 520691001 | 1|1 FFHI T NEEDLE THREAD PRESSER PLATE
51 $20692001 | 1|AUAFPoFT NEEDLE THREAD GUIDE
52 060300612 | 1l/Sq>Fmxs SCREW, BIND M3X6
""""""""""""""" ST TS RFIVES T [<FORSOFTCHAINS T T T T T T T
42-3 521132001 | 1|nuqbsoEsC NEEDLE THREAD TAKE-UP, C

878-V4A-418



N . #&5|E#E8{% / Blind hemming attachment

878-V4A-235
27




N . #23|E#E{% / Blind hemming attachment

REF.NO. CODE Q'TY EL AL NAME OF PARTS RM
1 521343001 12vesyagfs 3 EDGE HEMMING RULER ASSY
1-1 521344001 1yanxss RULLER ASSY
1-1-1 $21345001 1zvessag£ar s EDGE HEMMING RULLER, A ASSY
1-1-2 523788001 1yanEFaneyada BLIND HEMMING RULLER ADJUSTER
1-1-3 060300412 130 > Fm3xa SCREW, BIND M3X4
1-1-4 025030232 1es¥H2F1Y3 WASHER, PLAIN M 3
1-2 060350812 11751 > K35X8 SCREW, BIND M3.5X8
1-3 102707002 1\FHx WASHER, PLAIN 4
1-4 521347001 txavexsagx EDGE HEMMING RULER
1-5 $21348001 HAaveRbUYFM144 EDGE HEMMING SET PLATE
1-6 $23789001 1lyan¥Frageysrdy ADJUST SCREW
1-7 048030342 1| hA7E3 RETAINING RING, E3
1-8 147713001 11282 PLATE SPRING
1-9 060300412 11781 > FM3X4 SCREW, BIND M3X4
1-10 521337001 1ranEyFyyT RULER ARM SUPPORT
1-11 521338001 IVEDLE DL RULER ARM
1-12 $23773001 IEPE ST SHOULDER SCREW, M4
1-13 146598001 T|RZHFH3 WASHER, SPRING
1-14 021400212 12vary ra NUT, 2 M4
1-15 521340001 19 F b ANE STOP SPRING
1-16 521341001 TR Y It— STOPPER
1-17 062300512 2|#+~33X5 SCREW, PAN M3X5
1-18 062350612 2+~ M3.5X6 SCREW, PAN M3.5X6
1-19 102707002 21¥H % WASHER, PLAIN 4
1-20 012400432 1| 7+ESaxa SET SCREW, SOCKET (FT) M4X4
2 060401012 1|84 > Fmax10 SCREW, BIND M4X10
878-V4A-235 28




P . #1/4%#1E81% / Needle cooler

878-V4A-124

Q. #&HhHYERER / Serging attachment

878-V4A-236

29




P. §t/4%0E{R / Needle cooler

NAME OF PARTS

REF.NO. CODE Q'TY e RM]

1 520453001 (I N s e o FELT SUPPORT ASSY

1-1 520454000 117z by T FELT SUPPORT

1-2 $20455000 17T b FELT

1-3 502874001 Has e PIN

1-4 150307000 1M73iEx WICK (L= 140)

1-5 520456000 1EznF2—T55 VINYL TUBE 55

1-6 520459000 1MWouarversaqL SILICONE TANK (L)

1-7 520460000 1fyareary 74 SILICONE TANK CAP

2 $23418002 219 A% T8X5 SCREW, M4X5

3 060401012 1751 > FMaxio SCREW, BIND M4X10

4 025040132 Tes¥HRAY4 WASHER, PLAINS 4

5 S20461101 1H{oyavess73u SILICONE TANK ASSY (U)

5-1 520464000 1ovyararyuy SILICONE TANK (U)

5-2 520460000 MHovyarverysox SILICONE TANK CAP

5-3 529933000 7T HbL FELT (L)

5-4 529934000 7T bs FELT (S)

5-5 S$20467001 HWZINbFHT 12 FELT SUPPORT PLATE
Je B 062401012 1]+ ~Namaxio SCREW, PAN M4X10

878-V4A-124

Q.#&H H Y ERERFR / Serging attachment

REF.NO. CODE Q'TY EL XA NAME OF PARTS RM

1 $21336101 1HWo7FHAHYYAIX 2 EDGE GUIDE ASSY

1-1 523896101 Hraw¥ruvusratsa EDGE GUIDE SET PLATE

1-2 $23773001 1HxZa SHOULDER SCREW, M4

1-3 146598001 1INz HFHE WASHER, SPRING

)1-4 $23897001 f{yasxrivysrrayyx EDGE GUIDE SUPPORT

1-5 021400212 12y as vy ha NUT, 2 M4

1-6 $21341001 HES ALY STOPPER

1-7 062300512 1| ~23X5 SCREW, PAN M3X5

1-8 146762001 Hz2FaAHYvas¥ EDGE GUIDE

1-9 062350612 1{F~X2M3.5%6 SCREW, PAN M3.5X6

2 062401012 1|+ ~Nzamaxio SCREW, PAN M4X10

878-V4A-236

30




R. 575 —&&M / Ruffling attachment

2-1-13 2-1-5 2-1-6 2-1-7 2-1-8W

2 | e

2-1-1

!
\

= T~

|\ —

31

878-V4A-940



R.7 77 —&ERR/Ruffling attachment

REF.NO CODE Q'TY B Aq NAME OF PARTS RV
2 530134001 Ne725-73%" RUFFLER ASSY
2-1 525006001 1W275-vaF73 RUFFLER DEVICE SET _
2-1-1 521294001 NExTAYFTRA RUFFLING BLADE BRACKET
2-1-2 521295001 HEIFHYT YV T Ty RUFFLING BLADE BASE SHAFT
2-1-3 521305001 1Wixxa s SPRING BASE
2-1-4 523777101 2|7 a3 % b A3 T8 SET SCREW, M6
2-1-5 520676051 HArFaTTERD TENSION STUD
2-1-6 523775001 AEREIZAES SPRING, COIL
2-1-7 520681000 NHFAINREZIIHFAZ WASHER
2-1-8 520682105 WA bFaI2F+Y b TENSION NUT
2-1-9 525005001 IR E S RUFFLING BLADE
2-1-10 144784001 HEIFHTHFAHR WASHER
2-1-11 062300812 2|F~N33X8 SCREW, PAN M3X8
2-1-12 521297001 575~V FbIYTHA RUFFLER BASE
2-1-13 521306001 UERE A SHOULDER SCREW, M6
2-1-14 521307001 2|2 HFH % WASHER, SPRING
2-1-15 521298001 ¥ oAy 7e54 RUFFLING BLADE GUIDE
§2-1-16 062400812 1] ~34axs SCREW, PAN M4X8
3-1—1 7 521299001 HIESZE e oy i CLOTH PRESSER BAR LIFTER
-1-18 523651002 2|7 ET6X6EH Y A SET SCREW, SOCKET (FT) M6X5
12-1-19 521300001 TN FILRUY 12 HANDLE SETTING PLATE
2-1-20 021060302 1+ b3dae NUT, 3 M6
2-1-21 062401612 1| ~X2Mmax16 SCREW, PAN M4X16
2-1-22 021400212 12224V b4 NUT, 2 M4
2-1-23 521301001 TN FLEF VIR SPRING
2-1-24 521302001 I EZ i R O S AT SV SPRING, PLATE (U)
2-1-25 062400612 1|3~ z1M4X6 SCREW, PAN M4X6
2-1-26 521303001 L EZ i e (A PR 3] SPRING, PLATE (D)
2-1-27 062350512 2] ~z33.5%5 SCREW, PAN M3.5X5
2-1-28 521304001 HWha5- COLLAR
2-2 018401632 75K bMaxX16 BOLT, SOCKET M4X16
2-3 018401032 1|7 33K bax10 BOLT, SOCKET M4X10
2-4 521590000 "NW¥I7era RUFFLER GUIDE
2-5 523418002 2{Y AR T ax5 SCREW, M4X5
2-6 523779001 AV HANDLE
2-7 021060302 HFv 326 NUT, 3 M6
12-8 102707002 AL RS WASHER, PLAIN 4
>6 530137011 "5 I75—-FHTL K993 RUFFLING DEVICE SET
6-1 521310001 X VAYITH CLOTH PRESSER BAR LIFTER LEVER
6-2 521311001 AT FFHEA PRESSER BAR LIFTER BRACKET
6-3 521312001 1|E>635 PIN, 6.35
6-4 012060632 1|7+ ES6Xe SET SCREW, SOCKET (FT) M6X6
6-5 062350812 2| ~113.5X%8 SCREW, PAN M3.5X8
6-6 521313001 NIAv—bUYT12 WIRE SET PLATE
6-7 521314001 HILEI TV -0 3 FLEXIBLE WIRE ASSY
6-7-1 021500303 415 +33125 NUT, 3 M5
6-8 $23774001 1¥%935 SHOULDER SCREW, M3.5
6-9 521315001 R4 Fma STUD, M4
6-10 021400212 Meyxrvia NUT, 2 M4
6-11 521316001 AR S AL WIRE STOPPER
6-12 012400432 1 7FEF4axa SET SCREW, SOCKET (FT) M4X4
6-13 523349001 R ZACE =Rk AV LEVER ADJUSTING PLATE
6-14 060400812 254 > FM4X8 SCREW, BIND M4X8
6-15 011502012 21 b AR T5X20ET SET SCREW, (FT) M5X20
6-16 021500312 2{3a2FV b5 NUT, 3 M5
878-V4A-940

32




. 575 —%EB% / Ruffling attachment

< *¥A / FOR SEMI-SUBMERGED >

O, 0

3-2-3 3-2-2

33

878-V4A-940




R.5 75 —&EBB% /Ruffling attachment

CODE Q'TY ELXAA NAME OF PARTS RM
<FHH> <FOR SEMI-SUBMERGED >
3-1 S30135101 1 FgFaseyeJir DIFFERENTIAL ADJUSTING SET
3-1-1 $21373101 1Y FyFaoEvys s DIFFERENTIAL FEED ADJUSTER
3-1-1-1 155197101 ey PFaasosoy KNEE LIFTER SHAFT BRACKET
3-1-1-2 $21375001 1yg3avy KNEE LIFTER SHAET
3-1-1-3 155199101 ey 7PFYXF KNEE LIFTER BRACKET
3-1-1-4 017781012 21400 +6.35X10 BOLT, SM6.35X10
3-1-1-5 148797001 HWeH¥TPHaE5I7s KNEE LIFTER BAR, S
3-1-1-6 014780622 WP P ARTI6357H X SET SCREW, SOCKET (CP) SM6.35
3-1-1-7 148798109 e 7FL KNEE LIFTER PLATE, L
3-1-1-8 017081606 11:5J)b b+ 8X16 BOLT, Mi8X16
3-1-1-9 521376001 ey 7FLIN— KNEE LIFTER LEVER
3-1-1-10 017781012 2# I +6.35X10 BOLT, SM6.35X10
3-1-1-11 $21377001 HewyrPrL -z SPRING
3-1-1-12 $21378001 213y 9 b 2T COLLAR
3-1-1-13 017781012 41F IV +6.35X10 BOLT, S\Vi6.35X10
3-1-2 $21379001 e 7PFU2y CONNECTING BAR
3-1-3 021400202 21230V ba NUT, 2 M4
™N3-1-4 062401012 41F~NIIMEXI0 . _|SCREW, PAN,M4X10
§ ——————————————————— T T<EwES T T <FORFUCL-SUBMERGEDS" =~ T
-13-2 S30135102 1R FaoEYEY b DIF. ADJUSTING SET, FULL
3-2-1 521380101 1Y EFyFaheyvgFs DIFFERENTIAL FEED ADJUSTER
3-2-1-1 155197101 f\e¥7PFaasysar KNEE LIFTER SHAFT BRACKET
3-2-1-2 521375001 113avy KNEE LIFTER SHAET
3-2-1-3 155199101 Tfevy7FYEF KNEE LIFTER BRACKET
3-2-1-4 017781012 2KV F6.35X10 BOLT, SM6.35X10
3-2-1-5 148797001 e TH5a27I7S KNEE LIFTERBAR, S
3-2-1-6 014780622 1 F7HrAZI6357 K3 SET SCREW, SOCKET (CP) SM6.35
3-2-1-7 148798109 1HeHF7rL KNEE LIFTER PLATE, L
3-2-1-8 017081606 11480 F8X16 BOLT, M8X16
3-2-1-9 521376001 Ney 75 L /8- KNEE LIFTER LEVER
3-2-1-10 017781012 25KV +6.35X10 BOLT, SM6.35X10
3-2-1-11 $21377001 THeEFFFLIN—-1{X SPRING
3-2-1-12 521378001 218aY9 AT COLLAR
3-2-1-13 017781012 41U +6.35X10 BOLT,SM6.35X10
3-2-2 521381001 HWevr7rrUey CONNECTING BAR
3-2-3 021400202 212925 r4 NUT, 2 M4
} ?—2—4 062401012 41+ ~Na1M4eX10 SCREW, PAN M4X10

878-V4A-940

34




—#Z=E % / Ruffling attachment

N

878-V4A-940

35




R.T 75 —&EBER /Ruffling attachment
REF.NO CODE |QTY ELAA NAME OF PARTS RM
5 530303001 IR =P rZA A7 PIPING PARTS ASSY
5-1 143767002 We—T71248-93 TAPE WINDER ASSY
5-1-1 143980001 IPESRES SCREW
5-1-2 108494001 R ES WASHER
5-1-3 108495001 17— 7144428% SPRING
5-1-4 100136001 M1 rFamoryr TENSION NUT
5-2 101118001 2| = EY %2 45%X20 WOOD SCREW, ROUND M4.5X20
5-3 521318000 1swr-23 LAPPER ASSY
5-4 062400812 2|#~a4x8 SCREW, PAN M4X8
5-5 025040232 2les¥HxFLa WASHER, PLAIN M 4
5-6 520130009 N1 ras81932T9% COTTON STAND ASSY, W/SCREW
5-6-1 520131009 HEREE X Ea COTTON STAND ASSY
5-6-1-1 520134001 1] A % YWA76-28X10 SCREW, W4.76-24X10
5-6-1-2 520135001 111 baFEY SPOOL PIN
5-6-2 034422006 2| +2% 5 E741X20 WOOD SCREW, FLAT 2 M4.1X20
5-8 525019001 1|5vi—r44 LAPPER BASE
5-9 $23651002 2|7+ ESexeHR Y 2 SET SCREW, SOCKET (FT) M6X5
2 $30133001 T B35 -%=s%: 7T ROFFLERGAUGEASSY 7777777777777 -
g-z 5192810011 “1{*r¥T¥ 3 'PRESSER FOOT ASSY
: <IAELTR> <FOR PIPING>
7 530136001 1lp575-4#-v43 PIPING RUFFLER GAUGE ASSY
7-2 525538001 HERE2 PRESSER FOOT ASSY
A $T9146001 | T u=4 TN NEEDLEPLATE ~~ 7777777 o
7-3 519500001 Hyaxsynysz MAIN FEED DOG ASSY
7-4 519243001 P EEDI DIFFERENTIAL FEED DOG
3420-05 3620-05
ES3 =ik E E
Semi— Full- Semi— Full-
REF.NO] submerged | Submerged | Submerged | Submerged
S5205—3tyk/RUFFLER SET 530138201/531105201 - -
P. 575—979tvk/PIPING RUFFLER SET - - 530139201{531106201
55— —43/RUFFLER GAUGE ASSY 7 1530133001 — - -
pP. S75—4—_43%/PIPING RUFFLER GAUGE ASSY 7 - - $30136001 —
S575—42/RUFFLER ASSY ' 2 1530134001 — — -
HF5Fat Yt vr/DIFFERENTIAL ADJUSTING SET 3 |s30135101}530135102}530135101]530135102
| INME T 13—V %453 /PIPING PARTS ASSY 5 - - 530303001 —
) S575—A YLLKy 3/RUFFLING DEVICE SET 6 |sS30137011 — — —
878-V4A-940

36



S. Ny % v UE% / Back-tacking

!

878-V4A-945

.37



S./Nw 7 & 7 Ef&k /Back-tacking

REF.NO. CODE |qQTY Er Ao NAME OF PARTS RV
<3820-03>
1 $29893101 1Ry saysusFey BACK-TACK MECHANISM SET, BL. 12-3
<3820-04>
1 $29893102 1Ry osaysI9F€Y b BACK-TAVK MECHANISM SET, BL. 12-4
<3820-05>
LI B 529893103 | 1psvygyyvoseyh | BACK-TACK MECHANISM SET, BL. 12-5
11 $21334001 f[oox7L—+F CLOTAPLATE ~~~~~~~ 7~ 7 777700 o
1-2 539651051 1INy s a4y 1 aF NEEDLE PLATE SUPPORT, F
1-3 P 114 NEEDLE PLATE
1-4 X IER =R PRESSER FOOT ASSY
1-5 519214001 IPEET DN MAIN FEED ASSY
1-6 519241001 L E RPN DIFFERENTIAL FEED DOG
1-7 $21335001 1hzox 44941y 3 BACK-TACK PRESSER ASSY
1-7-1 $21320001 HEES R e BACK-TACK BLADE HOLDER
1-7-2 509234001 1lrzor122 BACK-TACK KNIFE
1-7-3 509235001 AT ORAARFHT BACK-TACK KNIFE PRESSER
1-7-4 012400832 2|7+ S5axs SET SCREW, SOCKET (FT) M4X8
1-7-5 521321001 EEDEEE S e BACK-TACK PRESSER PLATE
1-7-6 521322001 191 aFvEY PRESSER PLATE SHAFT
N-7-7 116794001 HEPRES SPRING, COMPRESSION’
11-7-8 $21324001 4o T2 FIVEYFY b PRESSER PLATE ADJUSTING NUT
1-8 025040132 1les¥Hzsyaga WASHER, PLAIN S 4
1-9 060401012 1151 > EMaxX10 SCREW, BIND M4X10
1-10 521315001 11252v Fma STUD, M4
1-11 021400212 122249 ha NUT, 2 M4
1-12 521314001 1HoLssIng4%—43 FLEXIBLE WIRE ASSY
1-13 521316001 RS S WIRE STOPPER
1-14 012400432 1|7+ E54xa SET SCREW, SOCKET (FT) M4X4
1-15 523774001 1|42 2v35 SHOULDER SCREW, M3.5
1-16 521327001 e ranr RS TENSION RELEASE BASE
1-17 521328001 1 ranxqs TENSION RELEASE PLATE
1-18 523784001 1ln5- COLLAR
1-19 025040232 1leS¥HzFaya WASHER, PLAIN M 4
1-20 062401212 1|9 ~3ax12 SCREW, PAN M4X12
1-21 530443001 11 2 rERIRR SPRING
1-22 523349001 1Lr—Favev1a LEVER ADJUSTING PLATE
1-23 060400812 2|/31 > Fmaxs SCREW, BIND M4X8
y-24 011502012 2|k X2 Usx20ES SET SCREW, (FT) M5X20
1-25 021500312 203259 k5 NUT, 3 M5
878-V4A-945

38




Z . 1B &% / Accessories

33—

"FATa G

65

69 71 72 70 68

© MEROPHEEET S EPHYET,

© The details of included accessories are subject to change.
©® Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.
© Les détails des accessoires inclus sont sujets a des changements.

© Los detalles des los accesorios incluidos pueden variar.

878-V4A-910
39




7 . {TIESLER1% / Accessories

REF.NO. CODE |QTY B AA NAME OF PARTS RM

1 HEPPUAVEE NEEDLE ASSY, DCX27

1-1 X alzveny NEEDLE, DCX27

4 X 1va42 LOWER KNIFE

5 101572101 1|3 Y%7 £55X190 SCREW DRIVER, 5.5X190

7 501943001 1env Ky 2IT7916 SCREW DRIVER, 1.6

8 142002001 11674 K RIvF2 HEXAGONAL WRENCH, 2

9 149570001 1|6h 7 # 9 ZINF5 HEXAGONAL WRENCH, 5

10 $23356001 1|2 Hi% L F8x10 DOUBLE WRENCH, 8X10

11 546907001 1|2 H %L F5X6 DOUBLE WRENCH, 5X6

13 117466000 1lerey v PINCETTE

18 506701000 WRKYA15—9 3 POLY OILER ASSY

19 - 1145277205 IER PP, OIL TANK

24 142262001 179 ues 3 CHAIN, F ASSY

25 122991001 1l7vvevKy740 ACCESSORY BAG

27 520718000 1k Ty HEAD PLATE

29 . $35997001 4|5 7 2 £ b 8X85 BOLT, M8X85

31 213650001 4|72.3x8.5X385T WASHER, 2.3X8.5X38ST
132 028080242 ANES S EYE:] WAGSHER, SPRING 2-8

3 021080106 4|+ r1328 NUT, 1 M8

34 520719000 4lyv o3> CUSHION

39 S06704001 Hoyavdan |

40 520769000 1lva-= FUNNEL

41 144225002 1 reyTHii— HEAD COVER

48-1 147919051 PPN RUBBER CUSHION

48-2 147919052 EIE 2= RUBBER CUSHION

56 183797009 114248-v2—+o 3 DUSTER CHUTE ASSY

57 031411304 3| wILEY FT41X13 WOOD SCREW, ROUND M4.1X13

58 523353001 1424—-v2—-rH¥ITS DUSTER SHOOT SUPPORT, S

59 062400612 2|+~ Maxse SCREW, PAN M4X6

60 025040332 2lesuHzd14 WASHER, PLAIN L 4

65 538645001 S TAE A BELT COVER ASSY

66 062061412 | 3|+~asex14a SCREW, PAN M6X14

67 520412000 1|datr37 RUBBER CAP, 3.7

68 508956100 tlxsng10s— R

69 147893009 IR b2 e A S PR

70 021400106 2| b1 as S—
171 062401406 2|l#~zaxa 0 e

72 116016001 IR P R P—
191 520118151 1Nn52122 TRIMMING KNIFE

92 060300512 1|51 >~ K M3X5 SCREW, BIND M3X5

< OPTION PARTS >

39 S06704001 | [—— SILICONE OIL

68 508956100 L I— OIL FILTER

69 147893009 IS—— TREADLE PEDAL

70 021400106 pJ F— NUT, 1M4

71 062401406 p ] F— SCREW, PAN M4X14

72 116016001 p ] P—— PEDAL STOPPER
878-V4A-910

40




. /B G B84% / Accessories

H—A49-18-
42ree— || LT 404y
4213 S~ 40.10.3 B——42.42

© FMERDOHMIBEET S LBHYET,

© The details of included accessories are subject to change.

© Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.
© Les détails des accessoires inclus sont sujets & des changements.

© Los detalles des los accesorios incluidos pueden variar.

41

878-V4A-910




Z . [TE5ER / Accessories

REF.NO. CODE Q'TY B Ao NAME OF PARTS RV
42 529853109 1|4 b 27414 I3DTHF COTTON STAND ASSY, 3DTHF
42-1 150180001 3l ¥S SPOOL STAND BASE
42-2 150182000 3|27 -nwY b SPOOL MAT
42-3 126863001 3|1 2aT7-nyvoas SPOOL CUSHION
42-4 502775001 1WNA 72T bA PIPE SCREW SET, A
42-4-1 150206002 1eES¥H %16 WASHER, PLAIN 16
42-4-2 538648001 1|6 v+ bUsB NUT, U5/8-28
42-5 504109001 LR % o i o THREAD GUIDE SUPPORT BAR
42-6 142997001 e b7 43 THREAD GUIDE, 3
42-7 540640001 HNasunt7xvv79% COLUMN PIPE WITH CAP
42-7-1 150174000 1a56xvyy7 COLUMN CAP
42-8 156112003 a5 Likr 7D COLUMN PIPE, D
42-9 150173003 1asavaret COLUMN JOINT
42-10 521798001 3|RT~ETEY b SPOOL SCREW SET
42-10-1 150179002 3|17 =T 48 SPOOL SHAFT, B
42-10-2 028050246 3|8x¥HF25 WASHER, SPRING 2-5
42-10-3 021500106 31y a2+ Y bs NUT, 1 M5
42-11 150185009 IESN DT B PIE THREAD GUIDE HOLDER
42-12 1138843001 | 1|y TR ES |JOINT _ ,
}2-13 150188009 1| AT =k g—HHITA SPOOL HOLDER SUPPORT, A
-(42-14 502779009 1|27 —nkig—3 SPOOL HOLDER, 3
42-15 502788009 ALY EnCHi—-9 33 THREAD HANGER ASSY, 3
42-16 $40641001 1| RT-nTo2I€Y bA SPOOL SCREW SET, A
42-16-1 021500106 41y bs NUT, 1 M5
42-16-2 $37038001 1|+ ~XakJ¥5x14 SCREW, PAN (S/P WASHER) M5X14
42-16-3 $37037001 1|~k J¥5x32 SCREW, PAN (S/P WASHER) M5X32
42-16-4 062501406 2|F~asx14 SCREW, PAN M5X14
42-17 540643001 1|FNE-UEFZTEY b HOLDER JOINT SCREW SET
42-17-1 014060632 2|7+ b AEXET R SET SCREW, SOCKET (CP) M6X6
42-17-2 021500106 1M1vary s NUT, 1 M5
42-17-3 $37037001 1|+ ~ak 5 ¥5x32 SCREW, PAN (S/P WASHER) M5X32
42-18 540644001 1|FLI—YEF2T8Y b HOLDER JOINT SCREW SET
42-18-1 021500106 1hyasrybs NUT, 1 M5
42-18-2 031452206 1| = ILE 7 45%X22 WOOD SCREW, ROUND M4.5X22
42-18-3 062501006 1|+ ~asx10 SCREW, PAN M5X10
64 183798001 LR IPRI% dvic VR AV FULLSUBMERGED SET
- 34—1 §20721001 e Ty HEAD PLATE SUPPORT
042 153318201 P PES S L RS AN BOLT
64-3 $35997001 1|57 4L b8X85 BOLT, M8X85
64-4 $36007001 1|54 %K 8X55 BOLT, M8X55
64-5 017085502 118 |+ MBXS55 BOLT, M8X55
64-6 025080236 | 11|e5¥HxF1v8 WASHER, PLAIN M 8
64-7 028080242 VARES /B FX:! WASHER, SPRING 2-8
64-8 021080106 | 15|+ b1 28 NUT, 1 M8
64-9 213650001 8|72.3%8.5X385T WASHER, 2.3X8.5X385T
64-10 520722001 1428 —-va—rHHIL DUSTER SHOOT SUPPORT, L
64-11 060400812 21781 > FMaxs SCREW, BIND M4X8
64-12 060400812 31812 KFMaxs SCREW, BIND M4X8
878-V4A-910

42




Gal . & —8R

=1

F—E 2 / Gauge parts List

#B51A Y- TH —fEibaE R
B Blind Hemming Serging Thin Medium JI bFrvH
Application 2&H% 2& % Fr—YSYRHBY|Fz—rSrREL|  (MEYR) Soft Chain
2 Threads 2 Threads With Chain Land | Without Chain Land | ( For small type )
BTY 52 3020-03-S3F | 5050.03.58F | 3021-03-S8F
Sub-Class 2120-08-87F | 2200-04-S2F oa-ssr -04-S8F 04-58F | 8022-03-58F
S=Standard -05-S7F -05-S2F 06-H3F -05-S8F -05-S8F -04-58
H=High-Lift -07-H3F -06-H8F -06-H8F
1§t
Needle 151 474—009 151474-014 151474-011
2 S19266-001 (3, 4,5)]  $19269-001 S19255-001 (3) | S20879-001 (3) | S29947-001 (3) |S20879-001(3,4)
TR (S19268-001 ) (S19261-001) (S19257-001 ) (S19257-001) (519257-001) (S19257-001)
Preaser Foot - .. | S19260-001 (4,5) | $19262-001 (4,5) | S29948-001 (4,5)| $19262-001 (5)
(S19261-001) (S19261-001) (S19261-001) (S19261-001)
Assy S25535-001 (6,7) | S19264-001 (6) | S29949-001 (6)
(519265-001 ) (S19265-001 ) (819265-001 )
WA /|
(Stitch Tongue) oS N— © =)
‘l g B
t B N)
= | I8
\J . s
3 S25187-001 (3) | S19151-001 (4) | S33023-001(3) 533024-001 (3) $33024-001 (3
$HE 519149-001 (4) | S19152-001 (5) | S19145-001 (4) S19154-001 (4 ) S19154-001 (4,
$19150-001 (5 ) 519146-001 (5) S19155-001 (5) $19155-001 (5)
Needle Plate $25185-001 (6) S19161-001 (6)
$30081-001 (7)) .
4 S19205-001 S$19207-001 $19199-001 $19212-001 (S19213-001)
Ea k] ( S19206-001 ) ( S19208-001 ) (S19200-001 ) (S18213-001 ) (S19204-001)
Main Feed Dog (S192%4~001 ) (8192(():9-001 ) (3192%1 -001) (8192%4—001 ) B
Assy '
ERUE
Main Feed Dog ; i 6 s . 6
ﬁﬁflﬁ U ﬁ £ .6 K K 1. K
(Chain Feed Dog) 1.01:{(:}\_ 1.01:'{}\_ mt 1.0t_m\_ mt_m\_
5 519238-001 $19239-001 333025-001 (3) S 833027-0(21 (3) ) S33027-001 (&
. 19236-001 19240-001 (4,5,6 $19240-001 (4, 5"
BN Y B (4,5,6,7) (4
Differential
Feed Dog
1.6 1.6
FEN RN
6
LAR kAR
Upper Knife Upper knife
144074-350
7 TFTA \
LO\—NFBI' lélife ; (3) (8)
$20899-001 ( T=1.0) $20899-001 (T=1.0)
T $20582-001 ( T=1.5) (4,5,6,7) (4,5)
$20582-001 (T=1.5) S20582-001 (T=1.5)
8 EJ—Nn $20422-001 (3, 4,5)
Overlooper | g20421-001 $20423-001 A 520422-001
<§ L M $20426-001 (6,7) A
— H
43 878-V4A




Ga2 . 7— U8R —ER / Gauge parts List

Presser Foot
Assy

$30047-101 (6, 7)
(519265-001 )

N =B Y- .
b MNVF—=v R Blind Hemming Serging H—UHHE 595—H
Application Butky Knit &% &L Curling Ruffling
3 Threads 3 Threads
TSR
3060-05-H8V 3120-03-S7F -
Sub-Class 3220-04-S2F
-06-H8V -04-S7F -05- 3310-02-S7F 3310-03-S2F 3420-05-S3F

S=Standard -07-H8V -05-S7F 05-52F

H=High-Lift
1§t
Needie 151474-014 151474-009 151474-014 151474-011
2 $30046-101 (5) [S19266-001 (3,4,5) 519269-001 $19271-001 $25536-001 519291-001
T (S19261-001 ) (519268-001 ) (S19261-001 ) (S$19272-001 ) ( S25537-001 )

Main Feed Dog
Assy

( $19204-001 )
B

( S19204-001 )

( S19209-001 )

(S19211-001 )
D

(519201-001 )

A

WA o
(Stitch Tongue) o
S
S
) wt I
. ) S$19147-001 (5) $25187-001 (3) $19151-001 (4} S$19153-001 $25188-001
ik $19148-001 (6) $519149-001 (4) $19152-001 (5)
Needle Plate $525186-001 (7) $19150-001 (5)
4 519202-001 S$19205-001 $19207-001 S$19210-001 $25564-001 $19500-001
U ( $19955-001 ) ( $19206-001 ) ( 819208-001 ) ( $19206-001) ($19208-001 ) (S19218-001 )

( $19201-001 )

Over Looper

?\I

=

' S20428-001
c

S$20422-001
A

S$20424-001
B

$20422-001
A

ERUB
Main Feed Dog 25 5 6 5
Ealinb- k| I“ ’ ‘f - K‘JL t i
’ C\hain Feed Dog) mt 1.ot_Kj\_ 1.ot 1.0
I »;_f’} S519237-101 S$19238-001 $25574-001 $19239-001 $19243-001
EER U
Differential .
Feed Dog 3
g % 25
Wi 1-°tﬂ\.
° Az LA ExR
LAR ) .
Upper ke | 200t F Upperiote
BAR
Angle Knife
7 FAR
Lower Knife (5)
: (s:ogs;g-om( T=1.0) | so0582-001 (T=1.5) $20582-001 ( T=1.5)
$20582-001( T=1.5)

8 kJb—n

878-V4A

44



Ga3 . ' — CEs—E R / Gauge parts List
NibdE—=—v bA NAEYT
=P F—7H (F—7H) 575—-H Nvo5vyoH
Application Taping Bulky knit Ruffling Back-Tacking
( Taping ) W / Piping
Y75 R
Sub-Class 3520-04-S8F 3560-05-H8V 3820-03-S7F
-05-S8F -06-H8V 3620-05-S3F -04-S7F
S=Standard -05-S7F
H=High-Lift
18t
Needle 151474-011 151474-014 151474-011
2 $19273-001 $25538-001 $25540-001 (3)
T8 (819275-001 ) (S25541-001 )

Presser Foot

$19276-001 ( 4,5)
(519278-001 )

Main Feed Dog
Assy
XU
Main Feed Dog
HENERU B
(Chain Feed Dog)

(519204-001 )
B

s

( S19204-001 )
B

[=a¥eN

Assy /]
YA o
(Stitch Tongue)
S

3 519154-001 (4) $19147-001 (5) S19148-001 $25189-001 (3)

SHR S19155-001 {5) S19148-001 (6) S19156-001 (4 )

Needle Plate §19157-001 (5)
AII..

4 519212-001 519202-001 $19500-001 519214-001

3 Y R (S19213-001)  (S19955-001 ) (S19218-001 ) (S19215-001)

( S19201-001 )

( S19216-001 )

5
EERUSE
Differential
Feed Dog

§19240-001

$19237-101

2.5

1 .oi"_Kj\

6

AR
Upper Knife

AR
Angle Knife

EAR
Upper knife
144074-350

AR 8
Angle knife
120897-101

EAR
Upper knife
144074-350

7 TAR
Lower Knife

AV

$20582-001 (T=1.5)

(5)
$20899-001 ( T=1.0)
(8)
S20582-001 ( T=1.5)

$20582-001 ( T=1.5)

8 EJb—n
Over Looper

&

=1

520422-001
A

$520428-001
c

$20422-001

A

45

878-V4A




Wa.

Digk

£S5 ~NJL / Warning labels

BES A/ Warning labels

&4 / Name of parts

Size(mm) Code
BEEES AL - 40X 64 | S38350-001
Eabe" operation 40X 64 | S38349-001
ng.
F—R%—2
Mark, grounding d> 12 S37060-001

878-V4A-052

46



47

#3| /INDEX

CODE REF.NO. Page CODE REF.NO. Page CODE REF.NQ. Page
S00075000 A -66 4 519215001 |Ga3 -4 45 520199001 jL -18 24
501295001 |D -50-1-5 12 519216001 |Ga3 -4 45 520200001 L -30 24
501943001 |z -7 40 519218001 | Ga2 -4 44 520305001 JA -2 2
502573000 |E -38 14 519236001 Gal -5 43 520306000 |A -5 2
502606000 A -3 2 519237101 | Gat -5 43 520309101 {A -11 2
502775001 |2 -42-4 42 Ga3 -5 45 520310001 A -13 2
S02779009 |z -42-14 42 519238001 |Gal -5 43 520311000 jA -14 2
502788009 }Z -42-15 42 519239001 {Gaz -5 44 520313000 |A -20 2
502874001 |P -1-3 30 519240001 jGal -5 43 520314000 {A -21 2
504109001 }Z -42-5 42 : . . jGa3 -5 45 520319001 A -27-3 2
.S06701000 |z -18 40 519241001 |S -1-6 38" 520320101 |A -27-5 2
506704001 |Z -39 40 g T 1Ga3  -b§ 45 520321001 JA -27-6 2

Z -39 40 519243001 {R -7-4 36 520323101 A -29 2
'S07477009 |A -84 4 Ga2 -5 44 520324101 jA -33 2
508956100 jL -8 24 519255001 |Gat -2 43 520325001 tA -35 2
Z -68 40 $19257001 §Gal -2 43 520327101 yA -27-8 2
Z -68 40 Gay -2 45 520328001 |A -37 2
S08957001 |L -7 24 519258001 }|D -50-1-4 12 520330100 {A -39 2
509234001 |S -1-7-2 38 519259001 | D -50-1-6 12 520331001 JA -40 2
509235001 |S -1-7-3 38 D -50-54 12 520334000 A -43 B
512987002 L -10 24 D -50-8-4 12 520338200 |A -61
$19145001 | Gal -3 43 D -50-10-3 12 520339000 JA -62 -4
519146001 JR -7-1 36 D -50-20-4 12 520340001 1A -69 4
Gat -3 43 519260001 Gal -2 43 520342001 A -70 4
Ga2z -3 44 519261001 | Gal -2 43 520344009 |A -74 -4
519147001 | Gal -3 43 Ga2 -2 44 520345009 {A -10 2
Ga3 -3 45 Gad -2 45 , A -75 4
519148001 | Gal -3 43 519262001 | Gal -2 43 520346000 |A -80 4
Ga3 -3 45 Ga3 -2 45 520353000 {B -21 6
519149001 | Gal -3 43 519264001 | Gal -2 43 520355002 |H -9-2-2 20
S19150001 | Gat -3 43 519265001 | Gat -2 43 520356001 |B - 11 6
519151001 |Ga2 -3 44 519266001 | Gat -2 43 520357000 §{B -30 6
519152001 | Ga2 -3 44 519268001 |Gat -2 43 520361001 IB -17 6
S$19153001 jGa2 -3 44 519269001 |Ga2 -2 44 520362151 |B - 18 6
S$19154001 | Gal -3 43 519271001 JGaz -2 44 520366000 |B -23 6
Ga3 -3 45 519272001 |Ga2z -2 44 520386101 jC -7 8
519155001 | Gal -3 43 519273001 | Ga3 -2 45 520391001 |C -7-4 8
Gad3 -3 45 519275001 JGa3 -2 45 520392000 {C -7-5 8
$19156001 {Ga3 -3 45 519276001 |Ga3 -2 45 L -34 24
519157001 | Ga3 -3 45 519278001 |Ga3 -2 45 520393101 jC -8 8
1519161001 | Gal -3 43 519279001 {D -50-14-4 12 520396001 |C -12 3
519199001 | Ga1 -4 43 519291001 JR -7-2 36 520412000 |A -48 -2
519200001 | Ga1 -4 43 Gaz -2 44 A -55 4
519201001 | Ga1 -4 43 519296001 | D -50-8-6 12 zZ -67 40
Gaz -4 44 519496001 | D -50-1-2 12 520413051 |C -18 8
519202001 | Gal -4 43 D -50-5-2 12 520414001 §jC -20 8
Ga3 -4 45 D -50-8-2 12 520415101 |C -22 8
519204001 | Gat -4 43 D -50-10-1 12 520416101 {C -23 8
Ga3d -4 45 D -50-12-1 12 520421001 |Gal -8 43
519205001 | Gal -4 43 D -50-14-2 12 520422001 |Ga1l -8 43
519206001 | Gal -4 43 D -50-20-2 12 Ga2 -8 44
Ga2 -4 44 519500001 {R -7-3 36 Ga3 -8 45
519207001 |Ga2z -4 44 Gaz -4 44 520423001 |Ga2z -8 44
$19208001 |Ga2z -4 44 519955001 Gal -4 43 520424001 | Ga2 -8 44
519209001 |Ga2 -4 44 Gad -4 45 520426001 }Gal -8 43
519210001 |Ga2z -4 44 520118151 |2 -91 40 520428001 | Gal -8 43
519211001 |Ga2 -4 44 S20130009 JR -5-6 36 Ga3 -8 45
519212001 | Gal -4 43 520131009 |R - 5-6-1 36 520453001 P . -1 30
Ga3d -4 45 520134001 |R - 5-6-1-1 36 520454000 |P - 1-1 30
519213001 | Gal -4 43 $20135001 JR -5-6-1-2 36 520455000 {P -1-2 30
Gald -4 45 520180001 jL -29 24 520456000 {P -1-5 30
519214001 |S -1-5 38 520199001 jL -14 24 520459000 §P -1-6 30
Ga3 -4 45 L -16 24 520460000 {P  -1-7 30




CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
520460000 |P -5-2 30 $20677000 |[M -10 26 521314001 |R -6-7 32
520461101 |P -5 30 520678001 |M - 14 26 S -112 38
520464000 {P -5-1 30 520679001 {M -15 26 521315001 |R -6-9 32
520467001 |P -5-5 30 520681000 |[M -17 26 s -1-10 38
$20472001 |D -1 10 R -2-1-7 32 521316001 |R -6-11 32
520476001 {D -4 10 520682102 fM -18-3 26 S -113 38
$20485001 |D -19 10 520682103 |M -18-1 26 521318000 |R -5-3 36
$20494001 |D -40 10 520682104 §M - 18-2 26 $21320001 }S -1-7-1 38
520495001 | D -42 10 520682105 |R -2-1-8 32 $21321001 |S -1-7-5 38
520496101 |E -1 14 520683001 {M -19 26 $21322001 |S -1-7-6 38
520500001 |E -1-2 14 520684101 |M -23 26 $21324001 |S -1-7-8 38
$20500002 |E -1-2 14 520685001 {M -25 26 $21327001 |S -1-16 38
$20500003 |E -1-2 14 520686001 |M -26 26 521328001 |S -1-17 38
520507001 |E -3-1 14 520687001 {M -37 26 $21334001 |S -1-1 38
$20523000 |E ~-43 14 520689001 |M -48 26 521335001 | -1-7 38
520524000 |E -44 14 520690001 jM -49 26 $21336101 jQ -1 30
520525001 |E -45 14 520691001 {M -50 26 $21337001 [N -1-10 28
520526000 {E -47 14 520692001 M -51 26 $21338001 |N -1-11 28
$20527001 |E -83 16 520718000 |Z -27 40 $21340001 N -1-15 28

~-1520530001 |E -30 14 S20719000 jz -34 40 $21341001 {N -1-16 28
20543101 {E -51 14 520721001 }Z -64-1 42 oo Q<146 30
520544000 |E -52 14 520722001 |Z -64-10 42 $21343001 [N -1 28
520547001 |E -55 16 520740101 {E -46 14 $21344001 [N -1-1 28
520548001 jJE -59 16 $20769000 §Z ~-40 40 $21345001 |{N - 1-1-1 28
520554001 §E -58 16 520878000 |A -19 2 $21347001 |N -1-4 28
520560001 }E -66 16 A -82 4 521348001 |N -1-5 28
520561001 {E -67 16 520879001 |Gal -2 43 $21373101 §R -3-1-1 34
520571101 |G -2 18 Ga3 -2 45 S$21375001 JR  -3-1-1-2 34
520574001 |G -8 18 520896101 |G -15-2 18 R -3-2-1-2 34
520575001 {G -9-1 18 520897101 G -15-2 18 $21376001 |R -3-1-1-9 34
520576001 G -9-2 18 Gal -6 43 R -3-2-1-9 34
$20577001 |G ~-12 18 520898101 |G -15-2 18 $21377001 |R -3-1-1-11 34
520578101 |G -13 18 520899001 |Gal -7 43 R -3-2-1-11 34
520579101 |G -15-2 18 Gad -7 45 $21378001 |R -3-1-1-12 34
$20580101 |G - 17 18 $21091000 jJE -81 16 R -3-2-1-12 34
520582001 | Gatl -7 43 521092000 |E -81-1 16 521379001 |R -3-1-2 34
Gaz -7 44 521125001 §M -44 26 521380101 §R -3-2-1 34
Ga3 -7 45 521126001 | M -40 26 $21381001 |R -3-2-2 34
520585001 |G -27 18 $21127001 |M -38 26 $21590000 |R -2-4 32
520598000 |H -2 20 $21130051 {M -42-1 26 $21798001 {Z -42-10 42
bo-3 22 S21132001 |M -42-3 26 523337009 A -7 2
. -}20601 00t [H -5 20 521133001 jM -28 26 $23341009 |D -31 10
5206210011 -4 22 $21134001 | M -29 26 523342001 |C -1-2 8
520625151 §J -1 22 521135001 | M -31 26 c -71 8
520626001 {1 -14 22 $21136101 |[M -35 26 G -1-3 18
$20655101 L -1 24 $21137001 |M -33 26 H -9-1-1 20
520656101 |L -4 24 521294001 |R -2-1-1 32 $23346101 |H -1-2 20
520657001 L -4-1 24 $21295001 {R -2-1-2 32 bo-1-2 22
520658001 |L -4-3 24 $21297001 |R -2-1-12 32 $23349001 |R -6-13 32
520660000 L -4-4 24 $21298001 R -2-1-15 32 S -1-22 38
520661000 L -4-5 24 $21299001 R -2-1-17 32 $23350001 JA -63 4
520662100 |L -4-6 24 521300001 |R -2-1-19 32 $23351001 |A -65 4
520663000 {L -4-7 24 $21301001 R -2-1-23 32 $23353001 |Z ~-58 40
520666001 jL -17 24 521302001 R -2-1-24 32 $23356001 |Z -10 40
520668100 |L -22 24 521303001 |R -2-1-26 32 $23357001 |A -79 4
S20669000 L -24 24 521304001 fR -2-1-28 32 $23360001 |E -37 14
520671000 jL -28 24 521305001 JR -2-1-3 32 E -42 14
$20672001 |M -1 26 $21306001 {R -2-1-13 32 $23364000 |D -44 10
S20673001 {M - 11 26 $21307001 R -2-1-14 32 $23366001 |L -3 24
520674001 |M -5 26 521310001 |R -6-1 32 523367001 {A -16 2
$20675001 [|M -8 26 521311001 JR -6-2 32 523418002 JC -21 8
$20676051 |M -9 26 521312001 R -6-3 32 M -27 26
R _-2-1-5 32 521313001 JR -6-6 32 P -2 30

48




CODE REF.NO Page CODE REF.NO. Page CODE REF.NO. Page
$23418002 |R -2-5 32 $29893103 |S -1 38 539645021 |C -3 8
$23452002 |M -22 26 $29933000 |P -5-3 30 539646021 |C -4 8
$23453001 |E -84 16 $29934000 {P -5-4 30 539647000 |C -5 8
523458101 |E -7 14 529947001 | Gal -2 43 539648021 |C -9 8
$23460001 |L -4-11 24 529948001 | Gat -2 43 $39649021 1C -14 8
523611101 |H -15 20 $29949001 jGal -2 43 .} 539650051 | C - 16-1 8
$23612001 £ -73 16 530046101 |Gal -2 43 539651051 |5 -1-2 38
523614101 |J -12 22 530047101 1Gal -2 43 $39653051 |C -24 8
523615001 |E -5 14 S30081001 §Gatl -3 43 539659021 |D -6 10
523616101 | A -25-2 2 S30133001 [R -7 36 $39660001 |D -7 10

: E -82 16 530134001 |R -2 32 539661001 |D -8 10
523619001 |G -6 18 530135101 fR -3-1 34 539662001 |D -9 10
H -6 20 530135102 |R -3-2 34 539663021 |D - 11 10
$23621101 |E -72 16 $30136001 jJR -7 36 539664001 |D -12 10
E -76 16 530137011 |R -6 32 $39665001 |D -15 10
E -78 16 $30138201 |R 36 539666001 |D -20 10
G -16-1 18 530139201 {R 36 S39669101 |D -23 10
$23626001 {H -7 20 530303001 |R -5 36 539670000 |D -24 10
J -6 22 530443001 {S -1-21 38 539671101 |D -26 10
523628051 {E -71 16 530517101 |A -73 4 539672001 |D -29 10
$23651002 |{R -2-1-18 32 S30562000 yD -28 10 539674001 {E -9 14
R -59 36 E -18 14 539675001 |E -10 14
$23773001 N -1-12 28 $31105201 |R 36 539676121 |E -15 14
Q -1-2 30 531106201 R 36 539677021 {E -16 14
S23774001 |R -6-8 32 $33023001 {Gat -3 43 G -5 18
S -1-15 38 533024001 JGal -3 43 H -4 20
S23775001 |R -2-1-6 32 Ga3 -3 45 -9 22
$23777101 {R -2-1-4 32 $33025001 |Gal -5 43 $39678021 {E -17 14
$23779001 {R -2-6 32 533027001 {Gal -5 43 539679001 |E -20 14
$23784001 §S - 1-1 38 Ga3 -5 45 $39683000 |E -26 14
$23788001 |N -1-1-2 28 $35997001 |Z -29 40 539684021 |E -27 14
$23789001 |N -1-6 28 Z -64-3 42 539685001 |E -28 14
523896101 |Q -1-1 30 S3600700%1 |Z -64-4 42 539690021 |E -36 14
523897001 |Q -1-4 30 536864001 }E  -3-2 16 E -41 14
$25005001 {R -2-1-9 32 $37037001 }Z -42-16-3 42 539691001 JE -39 14
525006001 |R -2-1 32 Z -42-17-3 42 539692021 {E -50 14
525019001 §R -5-8 36 S37038001 {Z -42-16-2 42 $39694021 |E -64 16
$25179001 JA -92 4 $37060001 {Wa 46 $39695001 |E -65 16
525180001 jA -92 4 S37070121 D -34 - 10 539704021 |G -4 18
525185001 |Gatl -3 43 538312050 |E -24 14 539707001 |G -19 18
525186001 Gal -3 43 538320100 §H -9-2-1 20 $39708001 1G -25 18
$25187001 | Gal -3 43 538330050 |M -46 26 539709021 {G -28 1t
$25188001 | Ga2z -3 44 538349001 {Wa 46 539728021 1H -3 20
525189001 |Ga3 -3 45 538350001 |Wa 46 J -8 22
$25526000 L -35 24 538645001 |Z ~-65 40 539769051 {E -40 14
525530001 |B - 1-1 6 538648001 §Z -42-4-2 42 $39770001 {D -17 10
$25535001 {Gatl -2 43 $39564021 JA -23 2 539773001 [E -35 14
$25536001 | Gaz -2 44 $S39565101 }B -24 6 540640001 {Z -42-7 42
$25537001 |Ga2z -2 44 $39571021 |C -10 8 S40641001 |Z -42-16 42
$25538001 {R -7-2 36 539577000 |D -2-1 10 540643001 |Z -42-17 42
Gaz -2 44 539589021 |[E -8 14 540644001 |Z -42-18 42
$25540001 |Ga3 -2 45 539593021 {E -54 16 542042021 |E -33 14
$25541001 | Ga3 -2 45 539596021 {E -54-1 16 S43453001 fA -97 4
525564001 | Gaz -4 44 539607001 |A -8 2 $43521000 |L -36-2 24
525574001 | Ga2z -5 44 539611001 {A -27 2 543522000 |L -36-1 24
525818001 |E - 61 16 539612001 A -27-1 2 543523000 |{L -36 24
525879001 L -32 24 $39613001 |A -27-2 2 S43916001 |E -48 14
$27868001 |B - 16 6 539625151 A -49 2 544535001 |A -25-3 2
$29094001 |E -69 16 539626021 A -58 4 544536000 |A -24 2
$29700000 |H -9-3 20 539629021 [B -3 6 544821001 |A -94 4
529853109 |Z -42 42 $39630000 {B -10 6 546849001 |D - 21 10
529893101 |s -1 38 539631000 |B -20 6 546887001 |D -2 10
$29893102 |S -1 38 539644021 JC -2 8 546889001 |D -5 10

49




CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
S46891001 fE -23 14 017781012 R -3-2-1-4 34 031452206 |Z -42-18-2 42
S46895001 |E -68 16 R -3-2-1-10 | 34 034422006 {R -5-6-2 36
546896001 |H -9 20 R -3-2-1-13 34 047250842 {E° - 1-1 14
546899001 {C -7-2 8 018061432 JE -53 14 047301042 }E  -3-2-1 16

D -22 10 H -10 20 047301642 {D -2-2 10

H -9-1-2 20 L -6 24 047401642 ! D -21-1 10

$46900001 B -13 6 018061632 {E -8-1 14 047502542 {D -16 10
546901001 |H -9 20 E -34 14 E -57 16
$46903001 {H -13 20 E -40-1 14 047602042 {A -54 4
$46904001 {J -5 22 E -60 16 048030342 [N -1-7 28
$46905001 {L -12 24 018062532 |B -28 6 048040342 [|E -14 14
S46907001 pZ - 11 40 c -15 8 E -70 16
546921001 |B -1 6 D -13 10 048090342 |D -27 10
$46922001 {B -1 6 018401032 R -2-3 32 E -19 14
546928001 1 C -1 8 018401622 jC -1-1-1 8 048400242 |B -14 6
546931001 | C -1 8 G -1-1 18 060300412 1D -35 10
$46932001 |C -1 8 H ~1-1 20 M -30 26
546933001 {G -1 18 b= 22 N -1-1-3 28
$46937001 {H -1 20 018401632 R -2-2 32 N -1-9 28
-1 546940001 {H -1 20 021060302 R -2-1-20 32 060300512 {Z -92 40
1546941001 fJ -1 22 R -2-7 32 060300612 | D -43 10
>S46942001 ;-1 22 021080106 |Z -33 40 M -52 26
1004350812 |E -31 14 Z -64-8 42 060350812 |A -67 4
011502012 §R -6-15 32 021400106 |Z -70 40 E -62 16
S -1-24 38 Z -70 40 J -16 22

012060632 {B -25 6 021400202 fR -3-1-3 34 N -1-2 28
D -25 10 R -3-2-3 34 060351012 }J -15 22

E -2 14 021400212 | A -53 4 060400512 {A -60 4

E -4 14 D -18 10 L -1741 24

E -7341 16 N -1-14 28 060400612 1A -12 2

G -6-1 18 Q -1-5 30 A -27-7 2

H -6-1 20 R -2-1-22 32 A -27-9 2

R -6-4 32 R -6-10 32 A -34 2

012400432 {A -27-4 2 S -1-11 38 A -36 2
A -32 2 021500106 {Z -42-10-3 42 A -46 2

A -40-1 2 Z -42-16-1 42 A -50 2

D -30 10 Z -42-17-2 42 A -59 4

E -29 14 Z -42-18-1 42 D -10 10

H -13 20 021500303 }R -6-7-1 32 E -22 14

N -1-20 28 021500312 R -6-16 32 H -16 20

~ R -6-12 32 S -1-25 38 M -24 26
, ) S -1-14 38 025030132 1G -14 18 M -32 26
012400536 L -4-2 24 025030232 {N -1-1-4 28 M -36 26
012400632 A -42 2 025040132 §A -45 2 M -39 26
012400832 |A -31 2 E -49 14 M -41 26
E -32 14 G -1 18 M -45 26

S -1-74 38 P -4 30 060400812 |A -15 2

012500536 |L -2 24 S -18 38 A -17 2
014060632 |Z -42-17-1 42 025040232 |R -5-5 36 G -29 18
014780622 {R -3-1-1-6 34 S -1-19 38 L =11 24
R -3-2-1-6 34 025040332 {Z -60 40 L -26 24

017060812 |H -8 20 025050132 jA -72 4 L -33 24
I -7 22 025060332 |D -14 10 M -4 26

017061612 |C - 1-3-1 8 025080236 }Z -64-6 42 M -20 26
G -1-241 18 025350332 JA -68 4 M -43 26

017081606 §R -3-1-1-8 34 E -63 16 R -6-14 32
R -3-2-1-8 34 025710232 |E -12 14 S -1-23 38

017085502 }Z -64- 42 E -13 14 Z -64-11 42
017500812 |G -26 18 028050246 |Z -42-10-2 42 Z -64-12 42
017501212 fA -64 4 028060242 |B -27 6 060401012 |A -25-1 2
017781012 |R -3-1-1-4 34 028080242 |Z -32 40 A -47 2
R -3-1-1-10 | 34 Z -64-7 42 N -2 28

R _-3-1-1-13 | 34 031411304 |Z -57 40 P -3 30

50




CODE REF.NO. |Page CODE REF.NO. |Page CODE REF.NO. |Page
060407072 |5 - 19 38 102707002 [N -1-3 78 49570007 {2 -9 a0
060401412 |A -28 2 N -1-19 28 150173003 [z -42-9 42
060630412 |D -50-14-5 | 12 R -2-8 32 150174000 |Z - 42-7-1 42
060630712 |E -75-1 16 104450101 |C - 11 8 150179002 |z -42-10-1 | 42
061400812 |A -18 2 105161004 |D -3 10 150180001 |z - 42-1 42

A -26 2 105288001 |D - 50-8-7 12 150182000 |z - 42-2 42

B -6 6 106640001 |D -50-10-2 | 12 150185009 |Z - 42-11 42

L -23 24 D -50-12-2 | 12 150188009 |Z -42-13 42

062060812 |G -18 18 | | 108494001 |R -5-1-2 36 150206002 |Z - 42-4-1 42

|l -21 18 108495001 R -5-1-3. .36 150307000 |P - 1-4 30

062061412}z “-66 ~40 | ]110832009 {M -12. .. | 26 150755001 | -50-1-3 12

062300412 |G - 16-2 18 116016001 |Z -72 40 " |D7=50°5-3 12

062300512 |N -1-17 28 z -72 40 D -50-83 12 -

Q -17 30 116794001 |S - 1-7-7 38 D -50-14-3 | 12

062300812 |R -2-1-11 32 117466000 |Z -13 40 D -50-20-3 | 12

062350512 |R -2-1-27 32 118735002 |C - 1-3-2 8 151474009 |Gal -1 43

062350612 | N - 1-1 28 G -1-22 18 151474011 |Gal -1 43

Q -19 30 118770001 |A -44 2 Ga2 -1 44

062350812 |C -7-3 8 120897101 |Ga3 -6 45 Ga3 -1 45

C -25 8 122991001 |z -25 40 151474014 | Gal -1 43

R -65 32 126863001 |z -42-3 42 Ga2 -1 a4

062351016 |L -4-8 24 138843001 |z -42-12 42 Ga3 -1 45

062400612 |A -30 2 140530002 |D - 50-1-7 12 153318201 |Z -64-2 42

c -19 8 D -50-5-5 12 154841001 |A -78 4

R -2-1-25 32 D -50-8-5 12 155162001 |C -7-6 8

Z -59 40 D -50-10-4 | 12 H -9-1-3 20

062400812 {A -9 2 D -50-20-5 | 12 155197101 |R -3-1-1-1 | 34

B -5 6 142002001 |z -8 40 R -3-2-1-1 | 34

R -2-1-16 32 142262001 |z -24 40 155199101 |R -3-1-1-3 | 34

R -54 36 142628001 |E -25 14 R -321-3 | 34

062401012 |A -22 2 142997001 |z -42-6 42 155247000 |G -3 18

B -22 6 143767002 |R - 5-1 36 H o -11 20

c -17 8 143980001 |R - 5-1-1 36 Io-10 22

E -6 14 144074350 |G - 15-1 18 155559001 |B - 12 6

P -6 30 Gal -6 43 156112003 |z -42-8 42

Q -2 30 Ga2z -6 44 156482000 |A - 51 2

R -3-1-4 34 Ga3 -6 45 158722002 {J -17 22

R -3-24 34 144103009 |M - 13 26 183797009 |z - 56 40

062401212 |A -4 2 144225002 |z - 41 40 183798001 |z - 64 42

A -52 4 144784001 |R -2-1-10 32 213650001 |z - 31 40

G -10-1 18 144875001 |L  -4-9 24 Z -64-9 42
S -1-20 38 144876001 |L -4-10 24
062401406 |2 -71 40 145277205 |z -19 40
z -71 40 146293001 |Cc -6 8
062401612 |A -81 4 146427001 |C - 12-1 8
G -10-2 18 M -47 26
R -2-1-21 32 146592001 |M - 21 26
062501006 |z -42-18-3 | 42 146598001 |A - 71 4
062501406 |z -42-16-4 | 42 N -1-13 28
062670712 |D -41 10 Q -13 30
072600000 |B -7 6 146762001 |Q -1-8 30
076203000 |B - 15 6 147713001 |N -1-8 28
081005070 |E - 11 14 147893009 |z -69 40
| 081005670 |E -56 16 Z -69 40
081008070 |L -5 24 147919051 |z - 48-1 40
081009070 |A -77 4 147919052 |z - 48-2 40
081020070 |E -21 14 147942001 |L - 12-1 24
081031870 |B -4 6 148084001 |L -20 24
081044070 |L -9 24 148782001 |J -13 22
100032003 |C -33 8 148797001 |R -3-1-1-5 | 34
100136001 |R -5-1-4 36 R -321-5 | 34
101118001 |R -5-2 36 148798109 |R -3-1-1-7 | 34
101572101 |z -5 40 R_-3-2-1-7 | 34

51







TS5H-TkRR=H

BROTHER INDUSTRIES, LTD

IN—Y T w7
PARTS BOOK

Printed in Japan

878-V4A
S97V4A-101
2002.03.C (1)






